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MXSCELLANEOUS COVERS(1) - ' 2B (] 1

Ref, Parts . © Amt,
Mo No Description R - Req,
A 3100012 Top Cover» * « ¢ * o « « = « « « T 1
2 110045 Screw(M4-0,7X12) - + + - - T LRIt
3 3100013 Top Cover Gasket + « + v « « « & FH RSy Fie « v v o s 1
4 0068011 0il Sight Window =+ « = = « » - - TR+« o . - et
5 0020759 Top Cover Seal Pluges = « « « « -« ot Pt N 1
] 390069 Brand Name Plate(76.5) =+ » » « GERE+ + v v e e e 1
1 3100010 Head Cover = « » + ¢ v o« ey FhA— e ]
8 3100011 Head Cover Gasket» = = « » » + » o R N— iy oo 0]
3 0093364 Head Cover Seal Plug - « = » « ~FRE- « « -« » o v v 0 v ]
10 390072 “VC” Emblem« « « ¢« ¢ 0 0 0 0 o V(=00 P N 1
11 3100040 Side Cover Hinge + + « » » + - « EEIXpA—pry. - - .. 1
12 3100041 Side Cover Hinge Gasket - - » - - bl el PASE R - VA ETE S |
13 110048 Serew(Ma-0,7X10)-» = « + + - <« » B e 0 g
14 3100042 $ide Cover Hinge Pin = » « + - - HES A= Py o 1
15 160000 Screw(M3-0.5%3) + + « « = o - . IERP e oo v e v o v 1
16 3100043 Side Cover = « » o e o s e o o e AU 1
17 3100044 Side Cover Gasket» » = « » » « « EHE Ay - -]
18 000924 Seal Plug(Rabber) « « « « - « - « Eep: G R 1
19 3110160 Cloth Plates « » ¢ » o s ¢ v o A= 3-SR 1
20 110041 Screw(Md~0,7X8) + « ¢+ v o o s ERT v v e e e 2
21 0094201 Cover Latch Spring « « « « » + » HR—FwFI R e v o - . 1
22 110012 Serew(Md-0,TX5) « « «» « = - B 3 LI e e ]
23 3100048 Sids Cover Hook« + - » = = ¢ - L o A SRR 1
24 300101 Conical Spring Washer- » « « « « MARZ o oo 000 o]
25 170002 Serew(M4-0,7X5) « + « + + « « » ERT e o v v e e e e oy 1
A 3190004 0il Reservoir- - - - - e s s IR . 0 e e e o 1
27 3100005 0il Reservoir Gasket « - - « - - b L AT VE: S 1
58 0020143 Magoet » = « » = « =« + o+ RS T S 1
29 t029144 Magnet Holder - = = = + + « » + & SE PAN: RN |
30 110013 Screw(M4-0,7X8) + + ¢« - 0 o BRT v v e e e 1
31 0020137 Drain Hole Seal~ - = « s » = = & B RV F e -0 .- 1
32 005075 Screw(3/8-24X8) ¢ o o v o v o PRSP RY - - - - v s el
33 4109403 Modet Plate(See the below) - - « WIUR(TFihB@W) - -+ + - - 1
34 080726 Rivet » o o « ¢ « ‘-. ------- _u:?!ﬁ- |
35 3110150 Machine Frame Unit « « « + « « « T—hy )« - - - - - 1
36 120016 Screw(M8-1,25X20) + « « + + - R v v o e v e e 1
37 340000 Machine Frame Supporting Bar - - Xy FHmp« « » =« ¢ + « 4
38 3110185 Supplementary Cloth Plater » « + XL — b8 « + 1
19 006233 Screw(M3=0,5X8) » + v v - o p S JERP e s mn v e e 2

() BRELPECOBIBEL (VRS THEESL) EBmLET I,
Note - Order for Model Plate must be accompanied by model designation(including
symbols of gauge and devices).




MISCELLANEQUS COVERS(2) ' Pt 2 ' 2

Ref, Parts ‘ Amt,
Na No Dgseription C i £ Rea,
41 . 3110672 Edge Guide Chip: « « = » = = = ~FRF o+ -« « + « 0 o 1]
42 004182 Serew(3/32-56X2.5) « » o v o o v bR o o0 o0 v 0]
43 409005 Washer - = « - « -« s e A7 U )
44 110008 Screw(M4-0,TX5.4) + « « - - - » B LI IR R
45 3110108 Fabric Guide Holder- « « « » « « MHAFE -~ v+ 0 v o 0]
46 000538 Washer = - » « » ¢« v v v v o 278 SR |
417 110009 Screw(Mé-0,7X8) = = « » + v o s kFT e v - v 0 w0 w00 g
48 3110115 Fabric Guide - » » » « « « i AR e e e
49 000535 Washer » » = « o « ¢ + « « BRI B
50 000644 Spring Washer» = = + « « v« «  RFV L F T oires o o o . g
51 004358 Screw(9/64~40X5,6) » » - » - - . ERT ve v ey
52 3110109 Fabric Guide(Right) - - - - - - - BHHAFE)  + o - 00 o]
53 110043 Screw(M4—0,7X14) « « « « » o « I 3
54 2100265 Spacer ¢ ¢ e s e e .. B - A ]
55 006629 Seal P}_ug. 4 e e e e e e -fﬁ'g%. S et e ks e s e e 1
56 160007 Serew(MB-1XB) o o v v o v o @ BRI+ 0 0 v e s e e 1
57 390067 Brand Name Plate(106) « « « « « - ggdF - - - - - vee e a0 ]

58 390068 Brand Name Plate(92) - - - - « < Lo I |

% Ref, No. 1 to 40 ++--- See the preceding page.
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MISCELLANEQUS THREAD EYELETS RIEHRE g
Ref. Parts Amt.
_No Na Description o £ Req,.
I 0093863 Thread Tension Spring Cap- « - - HKHFAXF ¥y A (L) - - -3
2 (090814 Needle Thread Tension Spring -« « $FREBFR - -+ ¢« « « & 9
3 0090847 Loeper Thread Tension Smring - <~ A— R F» R« - - - - & 1
4 0090071 Thread Tension Spring Retainer - BWFEF% o F(F)+ « -3
5 600177 Felt » » o o ¢ v = s v o s s o o Y 70 N 3
6 6031111 Tension Dise « + « « + = « « « & BT+ » » v - e s 6
7 099835 Tension Past « « ¢+ « «+ + « o & RTTFHE- « « v e ool 3
8 (090812 Tension Post Ferrule « - - - - - BEHTELREL - - - 3
9 3100075 Tension Disc Separator - - - - - BAREARE - o e e e e 1
10 0090856 Tension Disc Eyelet s - « » « o « B THRE - » - ¢ v ¢ v 32
11 0090807 Thread Lead-in Guide - - - - - - FAETERE - - - - 3
12 3100074 Tension Post Support « + = « - - REFH v 1
13 110013 Screw(M4-0,7X8) « = « » « ¢ o o S S 5
14 0093556 Looper Thread Eyelet (Long} AR e e e - s 1
15 3100088 Supplementary Tension Spring « « /pFFF2%R -+« « = ¢ 0 4 1
16 3100085 Supplementary Tension Disc(Lower) /NBF-ML(TF) - = = ¢ ¢« - & 1
17 3100084 Supplementary Tensioch Disc(Upper) GAFHL(E) + = =« + « - 1
18 170004 Serew(M3-0,5X9,6) « - » « o < . 1 S L i
19 3100076 Tension Disc Guide - - - + + + + MRFEF AR -« o -0 1
20 110101 Screw(M3=0.6X3) « + + o ¢ o o IERP « v o 0 v e )
21 3100083 Looper Thread Guard = ~ « « « + =« A2 —F e v e 0 e o 1
22 3100082 Looper Thread Eyelet(Center) « - A— %Y« - - -+« . 1
23 110100 Screw(M3-0.5X8) « o + ¢« ¢ « - - IERD - ee o v v e e 1
24 0020119 Thread Eyelet Pipe(Short) - - « - R¥ESALFEE ¢+ v ¢ - - - 1
25 0093528 Thread Eyelet Pipe Stay- - - - - FEASTETZ .« - 0 oo 1
26 000532 Washer « + + « « ICICCRE NS P A 1
27 004353 Screw(9/B4—40XT) + « + « o+ -« 1% 3 IR AP 1
0063104 Thread Guide Plate - - « « - « » FREBPIM + + v 0 v - e e e 1
29 3100382 SP Device, Complete Set» » + + SPEEE(HH) » » = = ¢« 0 . s 1
30 3100381 3P Contaimer « » + '+« + v v « SPHFY T « o v e e e 1
31 310039 0i1 Wick + + « » « « « -0 « =« A (ERTM) - - - - - - 1
32 0093517 SP Felt Stay « « = = =« v+ o P bEIe o o v 0 a0 1
23 0083526 Felt + » s v o o e e e e SPZ=h e e v e e v e e 1
34 0033521 Needle Thread Eyelet - « = « - -« E1r- -3 - A I R 1
35 005431 Screw(l/8-44x3) « « « o .« R o S R 2
16 000538 Washer » + + o ¢« o« s & s+ 4 4 & P L R 1
7 110009 Screw(Ma=0,7X8) » + = ¢+ + + » BT I L 3
18 060651 Guide Pips « + =+ = « v -« - FHAFEy o = e o0 v os s 1
39 0030068 Needle Thread Guide+ - - + « « -« fRZL e 1
BO « = » ¢ 2 ¢ % v o m w s e e m e e e e s e e e e s e e e e e e e
41 3100440 Needle Thread Take-up Guard - - - #BREUB—F - + +« « « 1
42 130003 Screw(Ma~0 TX4.5) « « « « « - « JEFR e o v e e e e e 1
43 3100087 Needle Thread Retainer Support - /BEFH - « « = =« + + = 1
44 0036175 Thread Retainer Disc Support - - NGHFHL - » « » =+ ¢ ¢« 1
45 0032425 Needle Thread Retainer Disc+ « « /pEFILe « » ¢ = « « - - - 1
46 0032426 Needle Thread Retainer Spring -  /NRF28K = = =« = o = = 1
17 001093 Screw(1/8-44x2.8) « « <« o o . XY




MISCELLANEQUS BUSHINGS & EYE GUARD ‘ FoyaBEY L H— FEE 4

Ref. Parts Ant,
Na Na Deseription & & Req,
1 3100196 Needle Bar Bushing(Upper) - - « +@HEF v (b)) -+« « & 1
2 3100107 “Needle Bar Bushing(Lower) - » + +$HEZ v a (F) - « » + » » 1
3 3100099 Presser Bar Bushing+ « = - « + + oSz o o o0 e 1
4 0030291 0il Seal » « o v v+ v & e v AL~ o oo fee2
5 0063548 Seal Plug+ + » = + + « = « « « & BEAS L L Lo . 1
6 0094604 Seal Plug ............ ?E&. e, 1
T S T
B ot et e e e e e e e e e e e e e e e e e e e e e e e
9 3100108 Foot Lifter Lever Bushing - + « « #cigsiirvra -+« - o 1
10 00932601 Needle Thread Take-up Bushing(Front) ¢hiU 7 o o @D - 1
11 3100098 Needle Thread Take—up Bushing Rear)$hii&Vl~ v (38) « - 1
12 3100099 Lower Shaft Bushing(Left) - » « « FTEAF v s (E) - - » « « - 1
13 3100091 Lower Shaft Bushivg(Right) - - « FHF vt a(E) - « - - - « 1
14 3100094 Feed Bar Shaft Bushing(Left) -« ~HIREVEMT v (&) + - - 1
15 3100095 Feed Bar Shaft Bushing (Right) « < A VEMT v = (F) - + « - 1
16 3100096 . Feed Bar Lift Shaft Bushing(Left)BE UV LTFEIT oo () + - - 1
17 3100087 Feed Bar Lift Shaft Bushing (Right) ¥V EFEIT v+ = () - - 1
18 3100006 Seal Pluge o = = = » o s s« o s o T 2
19 3100092 Looper Driving Shaft Bushing(Front)— SMiF w3 o (Bi) - - - 1
20 3100093 Looper Driving Shaft Bushing(Rear) A— 387 o i = (8- « -1
21 3100165 Adjusting Screw Bushing- - - - - BB MRS Ty - -1
22 3200251 Eye Guard, Complete Set« - - - - TAF—FGL) -+ -« - 0. 1
23 3101300 Safety Plate Support - « » + « » E—ZF 4L FRAHE - 1
24 009784 Screw(MB-1x10) » « » « « <« - . BT R T IR T 2
25 3200252 Safety Plate » « = « « - - IR b o i Pl R N |
26 001230 Screw(3/32~56X3.8) ¢+ « « -« o o ERP s v v v o0 v v v 2
27 0060175 Safety Plate Holder+ « - » « « « TF—T7F A4S —bhEASF -
28 006004 Screw(11/64-40%3,7) - - « « « . o LI IR 1
29 006019 Conical Spring Washer« - « » « HANRRT /e s o0 v v o 1
30 000547 Washer = » + « =« v o o v o v o P R L 1

31 000334 Nut v« = = ¢ o ¢« o o 4 4 o 4 o o W -j-»y !\ ...... e 1




MAIN SHAFT DRIVING MECHANISM T 5

Ref, Parts Amt.
N Ho Description i 2 Rea.
1 1100130 Pulley » ¢ « « « + » o v o o « S 1
2 160005 Screw(M-1X8) - + + « « -« . JERY e e e e e 4
3 160007 Screw(M6-1X6) « + « « v - o o LS EEEEE RN 6
4 0093088 Ball Bearing(Right) - « = - - - T Y PG -+ v - 1
5 3100128 Main Shaft Sprocket{Lower} « + « <A RP—Y(F)- « « - « « 1
6 00930690 Ball Bearing(Middle) - =+ « « « H—sXF P2 () « -+ . |
7 .3100132 Lower Shaft(Right) «.« « « - » . THEGR) » - e e e e e 1
8 3100122 0il Pump Driving Worm- - « » « b e NE R R |
9 3100127 Counterweight (Small) + « - - . . RIGwATTABURY - + » o1
10 110009 Serew(M4-0.7X8) + » « ¢ v o o L RT . . 0oL SRR
il 3100123 Ball Bearing(Left) + + « « - o . T—N_F Y (EE) - -+ 1]
12 3100121 Lower Crankshaft « - - - - e s cTEIS TS e e e e - 1
13 160004 Screw(M6-1x4.8) « = » « = - . B I R )
14 001107 Roll Pin « = = ¢ ¢ v v = o 4 & =Ry o e R 3
15 320001 Seal Plug+ + + = + + ¢ « « = « & E o R R R T |
16 3100120 Lower Shaft{Left) « » = « + « - . TEh(E) - - e - - - ISR |
17 000397 011 Wick = « « » = 2 ¢ 2 « « = WA v . e e w3
18 600304 011 Wick = + » o « = « « « « v » e o oe . e e e |
19 000730 Seal Pluge » « = « = « o » « « CEERE . - - v P
20 3100126 Collar(14% 215 Smm} + + = = « - b e R I I R 1
21 160000 Screw(M3-0.5x3) « - - - -« U ERT e 2
22 3100125 Looper Thread Take~up- - - - + « TRBFHL - - v v -0 -1
23 150000 Serew(M5~0,8X4) « « « <+ v .. RSP e o 0 e e g
24 3100263 Supporting Plate » + « « =« - . FAREBA < 0. - - 1
25 110002 Screw(M3-0.5%5) -+« ¢ o 00 . ERD e oo o i v 3
26 000463 Laced Wirg » « » -« « « « o L GRS MBEIE) - ¢+ ¢
27 3100264 Thread Take-up Eyelet(Left) « « - W AREE)Y » « « = o o o« -1
28 3100265 Thread Take—up Eyelet (Right) - - HALEEE) -+ » -+ = - + 1
29 110027 Screw(M2, 5-0,45X3.5) « - - - + & IEFRT - e v v v e e ]
30 3100262 Supporting Plate Basement - » - - HAREEMFE - « » « -« + 1
31 160001 Serew(M4-0,7X4) + +» » - = < « JERP e e 1
32 160008 Stop Serew(M3-0,5X15) - « « « . AR TR« <0 v 00 .. 1
13 100003 Lock Nut = = =« « % 0 0 v v o+ 2 I |
34 3100267 Supporting Plate Return Spring - B8R+ = « « 0 o0 o . 1
35 110026 Screw(M3—0.6%6) - « « ¢ o o . . EERP e R |
16 340004 Pie = = * « = sc0 o + s v a « » E e o e s e e e e e e . 1
37 3100260 Basement Shaft - - « + « ¢ « « BEframys » o0 - . BCEERERE |
38 3100261 Collar(6X11X5mm} « « » « + + « BT e e o e e 1
39 3100266 Cast—off Plate « » » = » ¢ « « 3 I L 1
40 000531 Washer = « = + + « o & e e e . e R L i
11 3100268 Stop Bracket « » » « ¢ 4 - 0 . ARoTH oo i
42 116041 Screw(MA-0,7XB) « o s v 0 JERY e 0 0 a0 oo e . 2
43 3100270 Supporting Plate Stops + « « - HFHERPbY -+« + + « » 1
44 3100263 Stop Spring+s « ¢ = "¢+ e 0 . BfHREA b 7R« -+ - - - 1
45 170003 Serew(M3-0.5%3) « « - « « « « . ERY e vve v v e e 1
46 3100272 Supporting Plate Basement CushionBRfFBZ viratre « - - - - 1

() F7—0OTHREIRNEXIIEXEETRL TV E T,
Note : Size of Collar =vee» Inside diz, XQOutside dia. XThickness.




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM 1 SfinE Y IR 6
Ref. Parts : Ant,
Mo _ No Description - £ Rea.
1 3100280 Handwheel » + ¢ « ¢« « « v« 0« A RERA = e« e v e e 1
2 160005 Screw(MB-1X8) « « - « « + 4 . . J12%: 3> S g
3 160007 Serew(M6-1X6) - « - - - IR (- 2 SR 10
4 00984 Handwheel Mark « « « « « « « « & AU EHA—2—D v e e ]
5 0093090 Ball Bearing - « - = « - = - - - b e 2
6 3100129 Handwheel Adapter- - - - - - - - FHFE+ v+ v o v o v 0o i
7 6095214 Timing Belt = + » + » + + + o e FAZIT A e e 1
8 3100281 Upper Shaft Sprocket{Upper) - « - A bP—U (L) - « = » « +
9 3100282 Upper Shaft(Right) « « » « « « -« i e R N 1
10 3100283 Upper Shaft Joint s » + + « + « « CHRE - - - - - PR
11 3100127 Counterweight (Small) « - « - « - NGV AGTA B (N) s v v 1]
12 110009 Screw(Me-0,7x8) « « « + = = - - ERG e e s e e s e e e 2
13 3100284 Upper Crankshaft - = « - - - « -« B 1
14 0060057 Retaining Ring « = » = = = = « - AR o oo 1
15 0093154 Ball Bearing - « = + = - = « = - e S D AR 5
16 160004 . Serew(MB-I1X4.8) <« = v o - - o S 5
117 000926 Rubber Seat e « « + « + ¢ 4 v+ N 1
18 260000 Screw(5/16-24x15,88) - - « - - - IEFRY s s v v e e e 2
19 6095170 Connecting Rod « « « = = « « « « HA@EUgo e oo 0. 1
20 . 005071 Serew(11/64-32X14) » + « = = » - R - 4 ee e g
21 001174 Screw(9/64-40X10,3) « « « « -+« IERY e oo v v 0 v e v 2
22 0095168 Guide Fork « » « = = + « = « = FUEA e = 0o o no oo 1
93 004312 Screw(1/8—44X7.9) « + =+ + - B S I 9
2 3100285 Driving Lever« « o = + o » » - ety - - - - - - - 1
25 120013 Serew(Mf-1X158) « = = « < = « - - ERP - - e e e 1
26 120015 Serew(M5—0, §XI10) » = = .o o+ o J T 1
27 000555 Washer » =+ + ¢ =+ = s = o - Todridge s v o v v on o 1
98 3100286 SPACET = + v 4 et e e e e s e T 1
29 3100287 . Driving Shaft« - » + « » + + + » gtnfeymhe o -0 - -0 - - 1
30 3100078 Bracket - - « « = = « = o« o - Far - R = R 1
31 000600 Spring Washer s « « « ¢ « o+ o s RFPY T Dol o v 0 o 1
32 005650 Screw(M5-0,8X14) » + o =+« o 4 IERT e o0 0 v v a0 e 1
33 063096 Needle Thread Take—up- » - - - ~SBRBURE - - -« - - - - 1
14 ¢00532 Washer = = + ¢ = ¢ ¢ o s + o o 4 Todid s v o0 0 a0 2

35 110004 Screw(M3, 50, 6X8) + « » + o - ERT e o s e 2




NEEDLE BAR MECHANISM ShbaE 7

Ref, Parts Amt,
Mo No ) Description 1 £ Req,
1 0065340 Needle Bar =« « = = « = = = ¢+ iy - 1
2 004358 Screw(3/64-40X5,68) « « - - = - . B R T 1
3 0063044 Needle Bar Thread Eyeled =« = « “HH@BHE - + - - « o ¢ = . . 1
4 00ﬁ548 Washer + » + ¢« =« ¢« o« 0 o & o ljxyf/.)( ....... EEEEEE |
5 0093184 Needle Bar Bracket « - - - « + « b Ok TP 1
] 002043 Screw(l11/64-40X11) » » « « « « B 1
-1 0093352 Needle Clamp(40} - = - =« o« v @btk R -« ¢ ¢« o o o0 v 1
7-2 . 0093353 ” #oo(4B) - e e e v . s F e e an e e e e 1
-3 3009101 B w (BB) e e e e e Boov e e ae e 1
8§ ——— Needle (Y128 GAS) + « = « - - = . T )
9 001900 Screw(1/8-44X2.4) + - + - = -+ IERP - v v v e e )
10-1 3118021 Stitch Plate(4QL) - - + = - + - - AR ¢ oo e e e e e e 1
10-2 3118022 PR RN T I B e e e e e e e 1
10-3 3118023 " O(BELY = - e e e e Boe e e e e e e e 1
11 089142 Screw(9/64-40X4,8) « « + « - - EFRT e v e oo 2
12 110059 Screw(M3.5-0.6XT7) « « » « -« - . BERT e v e e 1
13 3100293 Counterweight, Complete Set« « - NFL AT ARGEA) » » « -1
14 0093215 Counterweight - « ~ » « = « « « A - N v i A |
15 003647 Serew(1/4-28x4,8) + + « « + - - IS 3 A I 9
16 0093214 Connecting Rod Ring- - - - » » » FHgEay R e+ - - o . 1
17 3100291 Connecting Red, Complete Set - -$fZEwm o F@HER) - - » « - - - -1
18 3100290 Connecting Red - - « « « = » « » oy F e o o 00 0. 1
19 0093212 Roller Bearing +» +» » + + « = = =« E—RARTY T ]
20 0093213 Connecting Rod Pin « + = « - - - Oy R -+ o v 0 o 1
21 000321 01 Wick = = « ¢ « o o s o = « » kS 1
22 0093186 Slide Block= + » ¢ » o o o v v HAERNE - - - - - - - - s 1
23 0093179 Needle Bar Guide +« « - « - = - « GBI . - - - . . |
24 110010 Screw(Md-0,7x16) « - - « - - - - ERP e e e 2
25 3100256 HR Device, Complete Set - « « « » HREERE () » « + + « =« - -1
26 3100254 HR Container + * « = » « « « + « HRE W oo 0 v v e w v 0 s 1
27 110013 Screw(M4-0,7x8) - « « + = « . ERP - e om0 v e e e 2
28 0010017 Pipe Joint < » « « « » « ¢ o ¢ ISATRHER ¢ - oo -1
29 3100253 Dil Tube = « « « « + + » s & + o FEMISA T« o v oo . il
30 310007 Felt + + « ¢ o+ 4 ¢ + 0 s 0 « » - R L L R R 1
31 3100250 o HRCup = = v ¢ s oo s v e e CHREDT e e e e e 1
32 310006 HR Felt« = = o« v 0 0 v oo e HRZ /b hor o o v s v o o a 1
23 000637 Seal Plug ------------ %ﬁ e e s 8 s e e s e e oa 1
34 110009 Serew(M4-0.7X8) » ¢ v v v o v W LRIT v v 0 00 v t




PRESSER FOOT MECHANISH g 8

Ref. Parts Amt,
Mo HNa_ Description 5 £ Req,
1 0077270 Presser Spring Regulator - - « < #x=FFHHRT - + « + + « « « 1
2 0090620 Cotter Pin =~ + » « < « = <« « & BYEY o0 o 0 v e 0o 1
3 000445 LockNut----..-....--‘nojyhj—\y}\c ------ -1
4 0065372 Presser Bar Spring(Outer) » - « - 3BxdB R (E) - « « « v« -1
5 0063087 Presser Bar Comnecting Bracket »ff=fiff . - . - « e e
6 004446 Serew(l11/64-40%8.3) - « - « - - ERT e v s v e e e .
T 0093483 Presser Bar Guide- - « - - 55 .1
8 004441 Screw(11/64-40X16) = « = » « v vIkFRY e o + « - - T
9 0060142 Presser Bar Spring{lnmer} » « - - Hnf kG » » « + - - 1
1¢ 0093480 Presser Bar- = « « » « = « « « R R el
11 0093611 0il Protector Ring = = « = - « ~JHEIY Y2 v o o« v« o v 0]
12 0063079 Stop Collar(9X15XTmm) » « » « « Ab P HF—- -+ + « + -]
13 001459 Screw(9/B4-40X3) » « o v s v v S ERT - 4 e e 0 0 00w 0
14-1 3117076 Presser Foot, Complete Setfﬁl‘ﬁ)\—-_ﬁ::.(ﬁﬁ) R L 1
14-2 3117078 n " (048) = o+ e e e e e e e .1
14-3 3117080 ) ” " (056) - " e e e e e e s .1
15 061188 Screw(9/64-40XT7.8) « < » ¢ sv bR v n e 0w ]
16 0063280 Presser Foot Springe « '« » - = =/ R « e 0 e v ]
17 00934387 Lifter Link+ + « + « + « = « « BUULZ v v winiow o
1 006033 Serew(3/16-32%2,2) + -+~ - - - . ERT s e es v e e s 2
139 0063083 Lifter Link Lever+ « « « -+ e cRBUYILA— . a1
20 000630 Fastener Pip » + + ¢ = « = v « =« _U:)IE‘V- R I |
21 0063084 Lifter Spring» + + + ¢ « = « « & e s
22 0093491 Collar(8xX16X8mm) - - = « « « «HF— « v ¢ v {0 v av o)
23 009604 Serew(l11/64-40X5.8) « « - « = s kR e ¢ - 0 000 0. )
24 0093479 Lifter Shaft « = « « » « o o « S4B - « -« . . v e ]
25 003433 Screw(11/64-40%4) « « = + o o c kR - o o v v o0 2
76 3100294 Intermediate Lever - - » » « « « F{l=PEHF P Lot o o 0 o 1
217 120017 Screw(M5—0.8XI5) » « « v o = v bR T . o 00 s v s ]
28 0077179 Retaining Ring « = = < « « » ¢ o JRRAB+ + » =« v 0 00 o e 2
29 0093509 Comnecting Pin » + « « » + « « RV .« « o« o .. ]
30 0093507 Connecting Plate = = « « « « « « g ser el
] | 0093508 Lifter Lever{(Small) - » » +.+ + «FmPHF1Ls—(PN) - - -« - 1
12 004591 Screw(15/64-28%9.5) - « « - « ERY e o0 - v e e ]
33 0066560 Lifter Lever » = + « « =« « = . B L r— e v v o o T
34 0066561 Lifter Lever Stop+ = = » « « « +FoPH L -7 - -1
35 004358 Screw(9/64-40X5.6) « ¢ ¢ ¢ « ¢ wJERI - o o 0 s w000 v 3
16 0090801 Tension Release Lever s+ « « « « REBAPE- » + » ¢ ¢+ o o o 1
7 005542 Screwm(11/64-40X14,5) = ="« == «JERIP e ¢ v v o v 0o 1
38 0093545 Tension Release Shaft-» « = « - -~ BiBAM « + » ¢ v -« v o
39 0080824 Swing-proof Spring + + - ¢+ - « CBHHEANER - - - 0 o 0 0 e . . 1
40 00653686 Presser Foot Guide Locking Pin - EVIEALY « « ¢ v+ o - - 1

41 0063282 Presser Foot Hinge Pin - - - - - i AL S

42 000327 Lock But = + = « = = v s 0 s s smu2g b |
3 003302 Adjusting Screw(1/8-44X11) - - - FHRY - + + = - o - - - -
44 3117084 Fabric Presser « » + ¢ v o ¢ o o » ¢ ¢ - v o v 0w o ]
45 001228 Screw(3/32-56X3,8) » - + + - - - ERY - v v v -

F) B 7O TBRENEXMEXEERLTWET,

Note : Size of Collar --+-- Inside dia. XOutside dia. XThickness,




LOOPER DRIVING MECHANISHM P el ;- 7 3 9
Ref.

Ni

|

O3 WD 00~ O CF1 W 09 G b

T

B2 =

Parts
No
3109300
110020
3100162
3100555
116039
000417
3100154
160007
3100410
110161
340008

3100156
3100152
3100157

3100158

110005
300500

3109159

166001

3100160 .

33go02

31001561
3100153
3100155

. 110019

300000
3100151
340001
100009
3100150
3100147

160003
0065389
3100149
3100140

095071
3100355
3100141

004440
3100142

000637

3100143

120011

3100146
3100145
3100144

000740

Amt,

Description X % Req.
Looper = = + « « o« ¢« o o o .. P A L I T 1
Serew(M3.5-0,6X6) -« - « » ¢ ¢ cERT e 00w e o]
Looper Holder- » « o « o v v v vl e v v v 0 o 0 . . 0]

.o (with “UT” Device) - v (“UTEEEHR) - - -]
Serew(M3 5-0,B6X10) « = » + o ¢ v ERT o4 000 oL L]
Spacer(Fiber) « - = » « - . s RS (TP 2] - e e ]
Looper Bar Bushing « - - - - =T a e e s ]
Screw(MB-1X6) + « « + ¢ ¢ & o LRI . ... .. v e
Looper Thread Eyelet « » - « « « —rSfa5 - - « « - s e ]
Screw(M3-0,5%3) « - - « « . . N - 25 e e e e 1
Roll Pin + + = =« « v <. I v R 4 2 S U a1
Bushing Spacer + -« + «+ « v v FYT o RL—F oL
Looper Bar Guide - » « « v « « v —sYEH L. . o .. 1
Slider « « = ¢ v 0 o o 0 v v 3 ) A |
Stider Holder s - = « « « « « c CRTFGAEEE v - - e ]
Screw(M3,5-0.6X12) » « « « « -« [ 3 SRR
Spacer(Fiber) - « » « - - . R S0 ol 7 G C) IR |
Slider Presser « « « « « ¢« « -« « RFGALHFEFL v + o o . .1
Screw(M4-0.7x4) - - - - ¢« « « . ERT - - 0o O |
Thrust Washer« « - « - « « « = . RFAPToiride e o vx 001
Seal Plug(Kurk) - - « « « « « o cEREASY e
Looper Bar + = + « « - R I e - B 1
Guide Shaft Bushing- » ¢ + » - - H A FHIF o2« « - .1
Looper Bar Guide Shaft - - - - - FAREE » = 0 0 0e v s o]
SCI‘EW(ME"U.SX35) ..... L - 8
Washer « » = « » o s « « o o o « T e n e e e e e e a
Looper Rocker Adjusting Pin« « - — <EiHMEY - « - - - 1
Roll Pig - » « - - R TR - £ 7 ol P R S R e o1
Nut--...- ...... ..oﬂ"-y}\ ----- e e o= s ]
Looper Rocker Connecting Rod, C. Set A — SBiftoy FER) « - 1
Looper Rocker Regulating Eccentric A— <fif=F ¥ - - - - 1
Serew(MA=0_8X5) « « « ¢ o v o cJEERIF e s e e v i 00w . 1
Roller Bearing « + + + + ¢ « « + 2 FARFYLF o « ¢ o & 1
Looper Rocker Connecting Rod - - A—fifn o F e « « « « .1
Looper Conmecting Rod« = » » + c —2f@ o F e« + o0 v« 4]
Screw(11/B4-32X14) - « + « « o cFRT « ¢+ oo o .. 0.y
0il Splasher - « « = « « « « « . FANALT oY+ o 1]
Guide Fork = = + + « + « 5 o « oHBLAEA« « o - o SRR
Serew(11/64-40X8.3) + « + + ¢ s gkFRT « + o 0 . . e e 9
Looper Driving Lever = » « « « < JL— Sl » - - =+« 4]
SealPlug-.. --------- %D&..oa.. ...... 1
Looper Rocker Arms « = « »  « J—rYMBUE s ¢« ¢+ = ¢ o i
Serew(M-1X18) » = « « « = « . IR e e e e e e 1o
Thrust Plate =« ¢ ¢« v ¢ « =+ « AFAPTL—F s o
Thrust Roller Bearing+ + « = » + AFRAFARAFU LI+ oo
Looper Shaft = + + « « - = - . & NS - - - - - .

SRalPlug---...a ..... %‘gﬁ ----- -oo




FEED DRIVING CONTROL MECHANISM

Ref.
No

Parts
Na
3100217
160007
0032799
160002
3100218
3100192
3100190
3100189
006212
3100191

3100193
3160194
3160195
3100196

300008

119009
3100187

120009
310019%
3100202

3100200

340003
3100103
3100104
0093303
3100201

" 3100211

3100203
3160208
001107

3100205
3100204
3100207

150001
3100206

130002
3100235
3100210
3100209

130004

100505
0020350
000669
000600
005049
190004
100005
000010

Amt,

Description & £ . Reg,
Feed Lift Lever- » » » « v v o + R ETHE- » « « » » « -1
Screw(MB=1XEB) « « « « = = « « & EHRT - v v oo 5
Connecting Rod Pin - = » = =« « - = T2 - P S .1
Screw(Ma—0.7X2) - = = ¢ ¢ v ¢« (IEFT .. - . e e ey
Feed Lift Connecting Rod - - = - EV EFuav R« . o -1
Retaining Ring + » ¢ « ¢ « « = ol RA®HE- -+ « + « « 0 o .. 9
Roller Bearing « « « + ¢« ¢ v « c = RFARF Y H . .9
Differential Feed Eccentric- « - §fiVxFty -+ o o« e
Screw(M5-0.8XB) - » + + « « A1 2P [ .9
Differential Feed Connecting Rod BV me - - < o+« « 4]
Connecting Rod Pin + = » » » ¢« - @ FEY ¢« « « - . . R
Lever Link{Long) +« » + + « + « +EHEV LAY 2 (R}« -1
Lever Link(Shart} » » = = + + « - BRY LAYy (@) - - -1
Lever Link Pin « « « = « = « « - By LA—Y Py . . -]
Washer----.........yy:‘/.k ....... ...1
SCTEW(M4-0_7X8) s e e e e ._ﬂ:;iz,?/“ ........ e e d
Differential Feed Shaft Lever - « BiZE D@L /3— - « « - . .1
Screw(M4-0,7x12) » - « = - -« c e dhRY e s e e e e e e 1

Control Bracket = » » =+ + +
Connecting Rod Guide - » « +

Control Bracket Spring + » + » »

CPime v e v e e e e e e e e e e
Contrel Lever Shaft Bushing+ - -
O-rig(P16) » » « + ¢ » = o = « &
0il Seal - - » « « =« v e e

Control Lever Shaft - = » + « +
Control Link Pin + » « « & « - -
Control Link = » « « ¢« « « = « .

Control Nut» + + « « = « o+ «
Roll Pin » + o » s = o « = = = »
O-1ing(P12) » « + + « v ¢ « & '«
Adjusting Screw= + + + = = « = -«
Adjusting Step Pin - - - - - -

Serew(M4=0.7X4) = » + « » « «
Adjusting Koob + = = » » + o
Screw(M3-0,6X4) « « + ¢ -
Differential Feed Control Lever,
Differential Feed Control Lever -
Differential Feed Graduations - -
Serew(M4-0, TX11) + « « + ¢ o o

Spacer .............
Control Lever Stop « » - » « « =
washel‘ .............
Spring Washer+ « « » + « « + « »
Serew(M5-0.8X8) + + » ¢ ¢+ «
Serew(M6-1Xx7.5,M4. 5-0.5%3) -
Nut e ¢ ¢« ¢ ¢ o v 0 0 v v o o @
Conical Spring Washer« « « « - -

B
MAFT vy o « o

mﬁ)ﬁf77&vb---ﬂ
. 1

EES TR B

A/ A A s
| =7 A I S

(0] IV A
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B2 Y R L A—H

2
REL AT vz - - - - ]
1
1

MR VRG22 - -

MRVBEHGEI 2 -
MV RBE+> b -
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NEEDLE GUARD & FEED DRIVING MECHANTSK $H 2 BUSE Y i 11

Ref. Parts Amt,
Mo No Deseription 2 Req,
1 3100243 Needle Guard(Frent) Eccentric: « #Z4 B =F &Y+ « « - - 1
2 160003 Screw(M5-0.8X5) - » » -« o - I S L LI )
3 3100242 Needle Guard(Front) Lever - - - - &4 @B - - » + - - - 1
4 110822 Serew(M3-0.5X10) = « « + + « 4 . 1 3> A AR R
5 3100241 Needle Guard(Front) Holder + « - $f=H (BNEH - - - « « « - - 1
6 3109200 Needle Guard(Front) « - - - -« - « (R - o o0 e o 0 e e 1
7 110036 Screw(M3—0.5X6.5) - - + - - PeEET e 2
8 3100246 - Needle Guard(Rear) Lever - - - - &7 (@) - - -+ -« -1
9 3100245 Needle Guard(Rear) Holder~ « » «$|H ()L« « « - + « « . 1
10-1 3109201 Needle Guard(Rear) +« « - = « « - SFBA(E) - - o o 0o 1
10-2 3109210 ) " ] #  (Extra) s » « « n ro(EEEE) - - - o 1
11 3100187 Feed Regulating Stop = » « « + RUREA R - o o - i
12 110004 Screw(M3.5-0.6X8) + « - - « - & B I S BT R 3
13 340001 Roll Pin » « = = = = =« + o & N = E 2 e R
14 3100186 Conical Spring Presser « + « « ¢ ARz« =0 v - 0 - 0 1
15 130005 Screw(M2-0.44) « « « « o o BT 3 T S 2
18 3100185 Conical Spring + - - - - RN |7 6 S R 1
17 3100183 Eccentric Cam- = = = = » '+ + v« BYUTHES DA o0 v - - 1
18 000723 Stop Pin « = = =+ + s - e e e ARy FEY o n e e 1
19 3100184 Eccentric Pin- « « » ¢ o o v o BITXELEL e - o 0]
20 3100182 Main Feed Eccentric, Complete Seti ¥V mFEE2 () - » + + + 1
21 110072 Screw(M3, 5-0,6X6) « =« ¢ = -+ IERY e e v v v v v 00wt 1
22 110023 Serew(M2,5-0,4X3.5) » » -« - - FZe v oo v oo a v v 1
23 009736 Screw(M4-0,TXEB) » » v ¢ v v 4 « IERD « v oo s 0 00w, 2
24 3100188 Main Feed Bar Driving Connection XU Y& « « « » ¢ o 4 1
25 110021 Screw(M5-0,8X18) « » « « » -« « & B 3 L L N P
26 0032853 Driving Connection Bushing - - - #BEI YV 2Foia s v o 01
.27 3100225 Feed Bar Guide{Upper} - - - » - - RYBHAE(E) oo e 1
28 160007 Screw(MB-1X6B) + « « ¢« « « o - 1 L IR BN
29 2100227 Feed Bar, Complete Set + + « » - EYURG) -« - v r e i
30 3100331 Differential Feed Bar- - - « - - HRETE -« v v o0 o 1
31 3100222 Main Feed Bar- » « « « « « « » CERBRYE - SIS |
32 3100231 Foed Dog Kay » + = o « o+ s » Ee e g
33 3100224 Feed Lift Block(Rear) « » = « » - HEYERY + » - s m e e e e 1
34 3119021 Main Feed Deg (40, 48,56) » - « « « BRY » o v 0 e e 1
35 3119020 Differential Feed Dog(40,48,56) » BiREY » « ¢ o « v o 0 v 1
36 3100226 Feed Bar Guide{Lower) « « » « « « BYVEBHFARTF) > o - - 1
37 110035 Screw(Md=0, TX10) « « « » + « o &« JERT e o o v 0 v a . 2
38 3100213 Differsntial Feed Bar Driving Connection BiEY UX ¥ - - - -1
39 3100215 Oscillation Adjusting Eccentric - B2t U piEffio®ty ¢ « -1
40 000198 071 Fick = = = = « = = = = » « » I I 1
41 3100214 Driving Conngction Pinm « + « + - METV I e o o .. 1
43 160006 Screw(M3-0.5X8B) = 5 « ¢ ¢ o . o S L IR 1
43 000750 Seal Plug« « + = = = = = « « = = R "
44 3100212 Differential Feed Shaft+ « » + - BIRBYMH » » + » =+ ¢ = 1
45 0093389 Feed Lift Block(Front) - - - - - AEEACHE) - - e e e 1
46 3100218 Fegd Lift Shaft e » » o« s o EY ETE s - v r - RN |
47 000387 0i] Wick =+ » o« o « @ o o o o« FHA . o 0 v e e e e e 1
48 3100219 Collar(11X18X1lmm) =« « « = = = i LRI
49 166004 Screw(M6-1>4.8) - = « « o = = & BRI+ o a0 0o e e =]
50 3101300 Feed Bar Guide(Upper) Right) - + BV EBLFAF(EIGE) +» + « + 1

(78) I 7—O-HEIAEXHAEXEBEEZRLTWET,
Note : Size of Collar «-«-- Inside dia, XOutside dia, XThickness.




KNIFE DRIVING MECHANTSM

Ref. Parts : Amt.
No __ Mo Deseription Req,
1 3110034 Upper Knife Holder - - « - « « - EARF s oo 1
2 3110037 Upper Knife- « « = « =« « =« v o s o 5 1
3 110031 Serew(Ma-0.7Xx18) » » « w v o v WIERY - - 0 0o oo L 2
4 3110032 Lower Knife Holder - « + « « - « FTAREB - =« ¢ 0 o v 1
b 3110038 Lower Knife+ » » + =+ « = =« FTAZ - v v v v v v o0 1
] 110043 Scrow(M4-0.7x14) « = « « = « « . R e o v v oo v o 1
7 3110033 Lower Knife Holder Bushing - - « FTAREBTw/a v« - - v & 1
8 110046 Screw(M5-0,8X32) » « + + « - - . [125 37 2 NP |
] 110033 Screw(M3.5-0.6X10)y« « « « « - © JERY - v e s 1
16 3110170 Lower Knife Holder Bracket TAREBTFH o b oo o - 1
11 120013 Screw(MB—1X15) » + « « o o o v S HEFI 0 0 o0 v 0oL . 9
12 000652 Knock Pin+ ¢ = = ¢ ¢ o o v v v OV e v e e e e 9
13 3200088 Collar(8x13X6Bmm) +« - » « = « - b R I 2
14 1606000 Screw(M3-0,6X3) « « « -« - - . 12 5> 20N SR 1
15 8094577 Upper Knife Spring » + « « - -« « B e 1
16 3116051 Upper Knife Adjusting Lever- - - BEAXEAFLV—+ « « + . & i
17 120001 Screw(Ma-0.7x14) - « « - « « - - B3 A LA )
18 3110031 Upper Knife Shaft Baghing+ « « + EARBIT o a o » v+ v 411
19 3110039 Upper Knife Shaft- + « « « » « EARB e oo e 1
20 3110174 Link Cover{Lower) Unit + « « « « Do Z B —(F)GA) - - - -1
21 110013 Screw(M4=0,7X8) =« + « + + « - IEFP e« o o v v 00w .. 9
22 3100309 Adjusting Lever Pin- - - - - -« HEILA—E e o 0 oo a 1
23 000538 Fasher + + + = = « « o « = o o Torirdp o v o v o v 0w 1
94 100003 NIE v.0 @ = « o @ ¢ o e« ¢ o « 4 N 1
25 3110173 Upper Knife Driving Link « » « « EARY 2« v ¢ - o 0 v 1
26 310017 0i1 Wick » + ¢ o » » o « & o « i SRS A 1
27 000755 0il Wick Pin - » « « + « « « & HREAEY e v s e e . 9
28 0063138 Upper Knife Driving Link Pin - - LRXRU V2 Y- - -« - . ]
29 110041 Screw(M4-0,7X8) « « » ¢ o+ & IR o v v o e e v e 1
30 3110172 Upper Enife Driving Lever- « « + AR S—0 ¢ o v o . . 1
31 0003657 Screw(Md-0,7X3) - « » - « - - 1 R R 1
39 000730 Seal Pluge = = » « « « o o + s 3 IR 1

(E) »7—OFHRENEXAEXELEEL CWET,

Note : Size of Collar «««-- Inside dia. XOutside dia, X Thickness,




MISCELLANEQUS SUCTION PIPE PRIA LR 1 3_'

Ref. Parts Amt,
Na o Description h # Req,.
1 31101 Suction Pipe Holder+« = « - - « » TIAERFE - - - - 0 v - 1
2 120018 Screw(M4-0, TX10) - « = « - « SIERT - v e e e )
3 3110169 Suction Pipe(Upper) » « = + ¢ + +HEARE (L) « = = ¢ = 4« - . 1
4 003736 Screw(}&4hﬂ.?xﬁ) ........ _u:*:‘/“ ........ T e i
5 3110188 0il Defender - « « + « « + . . BUBMERY <« » - 0 0 o 1
6 110008 Screw(Ma-0.7X5) « « « « 4 . . . ERP e vve s oo 2
T 3120033 Suction Pipe(Right) - - - » - o BEAEEY e e e e 1
3 0013480 Dust Hese(1500mm) « » « - - - -« « BER—R » - - . - S
9 0013648 Hose Band = » ».v ¢ = ¢ o v v & birtele 0 S - S 9
10 006921 Wood Screw(g4,.8X25) « - « » « REZ - o v ot v v oL 4
11 6e10260 Viayl Tube(4x2,5mm) « » + « « - B of=E FYL 3 & o
12 1094002 Reducer(o6x4) » « + « « « « . « LFa—H - 00 0. 1
13 1098012 Hand Valve » + « = » ¢ o o o v AR e e e s 1
1 350008 Vood Screw(e3.5%38) - - + + . - RETZ - v v v v v i oo 2
15 0010261 Vinyl Tube(6X4mm) - « + - - - (XY PYE 3 &

() E=2—nAnAFHEXOBIIRELESEBMLETEN,

Note : As for Vinyl Tube, your order must be accomparied with No. and length,




LUBRICATING MECHANTSM

Rei.
No

Parts
Na
0065453
116012
000234
3160350
160001
310027
0020551
6063251
3100346
004353

3100060

110031
3100061
3100345
3100329
0063217
0063216
0063234
0063235
0065453

3100353
3100357
0631831
3100335
(090930
3100335
00376658
3100332
0037663
3100342

3100358
3100331
3100343
3100334
110609
004124
000567
004126
3100356
3100328

0036711
009526
120013

0090918
000419

3100349

3100344
3100330
0021010

310026

faimigiE 14
Amt,
Description Req,
0i] Receiver + « « s + v « « & & LM « =+ =+ « v o & i
Screw(Ma-0, 7X5) + + « - - ¢ . . ERT e v e e e g
Nut- = » =« =« =« &« « « . PP .‘Toj E\ ........... 1
Needle Bar Connecting Rod 0il Pipe = v Wi <A77« + -« . .
Screw(Ma-0,7%4) + « « « -« . . IEFRY « v v o o v o e, 1
0il Wick « « = ¢ « v ¢ v v o s M (AE530mm) « « « - - - . 1
O-ripg = = » + =« « = = .. R o B 1
0il Tube Stay» = » « = = « + « ARATET - o o o v o 1
0il Wick Holders + « = « « « . . vy Pl - - - - 1
Screw(9/64-40XT7) = « = =+ 4 . . ERP e o v v v o oo 1
Oil Filter Cap + + = = « = « « FANTANTZ 9T .1
Screw(M4-0,7X12} - « -« - + + . R e o v v e e e e 3
O“Iiﬂg ............. oy “/y ........... 1
0il Filter » « = « « ¢ & « « « & FANTLAE - « o o o 1
0il Filter Connector - - » » - - FANT A REPRRE - 1
Oil Filter Screen Clamp- - « - - FiRE . -« - o v o . 1
Oil Filter Screen=- « « « « « - JFEEE . # o -« s v v o . 1
Felt » ¢+ + o o o o o 4 4 o 4 4 N 1
011 Tube(3X5X500mm) + + « + - - FANIEALF e o 0 v e o 1
Draining Pipe~ ¢ + = -« « « « « . BEBARAT - ¢ o o o 0 v v i
0il Sight Top Nozzle + « « - - - B 1
0il Tube(Long), Complete Set - - HWMASTEIGE) - « « - - 1
0il Tube Clamp ......... %Kﬁ .......... 12
Qi1 Tube(4X6X2%0mm) » » » « - - FAANALTL o 0o 1
Non—Return Valve Unit- - - - - - BWIERE) - - -0 e e 1
0il Tube(4X6XT5mm) = « + + + « FARIALT o e e e i
0il Tube Joint, Two Way+ « - - - TIAEHER « - 00 - 1
0il Tube(4XBX3Tmm) « » - - + + FANRLT e o o e e e 1
0il Tabe Joint, One Way-« » « « - FEIE@R - - « + « - <.« 4
Lower Shaft Oiling Outlet - * « - FHERMWME . » - + -« - - & 1
0il Tube(Middle), Complete Set - &AL F()GA)Y - - - - - 1
0il Tube(4X6X31mm) =+ « » - -« - FANIA T e o o v ew ]
Lower Shaft Oiling Shower- - + + FHEBMI T - « - « « - 1
0il Tube(4x6X110mm) « - » - + - FANIL T e o m e v e 1
Screw(M4-0,7X8) - « + « « « - & I > S 1
Fitting Stud{(Short) - - - - - v AEHEERARGE) - - e e - 2
Seal + ¢ ¢ = v e 0 v 4 e e . /{'yﬂ'r“/ ......... 19
Fitting Stud{Long) + « « & « - « BHRRALFE)Y s o o - .. 1
0il Tube(Short), Complete Set - - W s & @) - - - - - 1
0il Pump, Complete Set - - « « « Ry - -0 v 1
0il Pump Drivieg Worm Gear - Uar—BhFEFT « ¢ -0« 0 s
Serew(9/64-40X4.4) - = + + + + IERI o v v 0 v 0 0w s a s
Serow(MB-1X15) » « + « « « = + - J1o%; 3> R
Suction Pipe + + + « =« ¢« o BALSALT « ¢ ¢ 0 v 0 v
Nut » » + ¢ « o« o o ¢ o o s s & /_z'][,_lh?(‘:}-.y }\
0il Nozzle for Worm Gear + « « @8I/ SA T v « = = « « o « &
Dustproof Plate~ - = « « = o « « ME;‘E ...........
0il Tube Stagy- - « « « « « « « -« Fd AL T
0il Sight Gauge- » » » = + « « - FANF D e o o e
0il Wick + « « « = « « o o v o M (48 150mm) « + o« - - .




SPREADER MECHANYSM

Ref. Parts
Mo No.
1 3100302
2 3100300
3 160003
4 0077322
5 3100301
] 0094566
7 110009
8 300006
9 3100309
16 000528
11 1000063
12 0032646
13 - 009604
14 3100303
15 120013
i6 3100304
17 3100305
13 160007
19 0063051
20 0063053
21 0063056
22 0063057
23 008526
24 3100307
25 3109310
26 110033
27 3100306

£ U fa— S8 15

Amt,

Description 5 £ Reg.
Connecting Rod, Complete Set « < A—sSm o F(ED) - - « « « . ]
Eccentric= « « « « = ¢ « o« o o N—UEFH e o o 0 0 0 0]
Screw(M5-0,8X5) = » «ie v ¢ L IEERD e 0 0 40w e ... 2
Roller Bearing + » » » « =« + c Z—RARTFYL LT+ 0 « o ]
Connecting Rod =« » « » « - - e =iy R e e s 1
Retaining Ring » - - - - | -3~ o1
Screw(Ma-0.7X8) = « « « ¢ o ¢ cERT s 1
Washer - = +« + + & ‘-"""U"}T‘/"\’"""‘_“'I
Adjusting Lever Pip+ « « « « + « AL A—Er s o v o el
Washer » « « = o+ ¢ v - - MR 7 S V2 R |
Nut (M6-1.0) + o « = « « o o v« & Fy e oee e e e 0w e
Collar{l2X20X8mm) » « » = + « + HF— v « - R |
Serew(11/64-40%5,5) - = - « « - kX . - e e e 3
Adjusting Lever- « - - « « « « <L A— -+« o o o oo 1
Screw(MB-1X18) = = « ¢« o ¢ S FIERT L L v w v o 0. . 1
Driving Shaft « = = « + ¢ « « o w3 S e b e e e . i
Rocking Arm- = » ¢ ¢ « v -« -)b-—ziﬁil}ﬁﬁ- e e e e . I
Screw(MB=1X6) + + « « « « < . . EFY e von e ey
Rocking Pin» = = « = ¢ v v v o b sYBU Y e - 4 0 0 v ]
Spreader Bar « « » - - - R A" LR RN |
Bushlng Ring e o+ e s e o= .7‘-)?/:_’”?/&'. ...... 1
Collar(EOX18XTmm) = + + ¢ + o « B Fuim s o 0 s v 0 o v 0 o0
Screw(8/64-40X 4, 4) « »« « o o ERP e 40 o 0. e e
Spreader Holder- « » ¢ =« = v o v 0¥« « o v o o v 0o
Spreader ------- s or e . .ﬁfﬁy*_ﬁ,.—./{. s e e e ,l
Screw(MA-0,7X12) = + » v v o v CHERY . - v v v w0 0L g
Rocking Arm, Complete Set- - » - A— UBEVBGH) - » » « - - 1

¥ Applicable Models (ISR

VC3611-1451-D
VC3711-148L-D

VC3611-156L-D
VC3711-156L-D

(F) I 5O MRIREXAEXERZBLTHE T,
Note : Size of Collar »+»++ Inside dia. XOutside dia. XThickness.
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MISCELLANEQUS TOP COVER THREAD

¥ Applicable Models GEE ISR
VC3611-145L-D VC3611-156L-b
VC3711-148L-D VC3711-156L-D

Ref. Farts : : _ Amt,
N _Ma Description [ I -1 Req.
1 0093863 Thread Tension Spring Cap- - + « %WFAFF o7 (L) - - - 1
2 3100036 Top Cover Thread Tension Spring - #V RFF IR« « - - + « » 1
3 0090071 Thread Tension Spring Retainer * ZWFFX r o F(F)- - + 1
4 000177 Felt » =« v v v v o v o o 0wy Zaxlhhoose e e 0]
5 0031111 Tension Disc - » » = « =+ o .« BREFM- » -« v -0 v 2
6 069835 Tension Post = « = = « « o o .« ST - e 1
7 0090812 Tension Post Ferrule » + « » - - APFEREL - -« « . . 1
H] 0050856 Tension Disc Eyelet« = = « » « « AP FEAE - - - - - - 1
9 0090807 Thread Lead-in Guide « - - - - - HREFERE - - .. 1
10 3200048 Top Cover Thread Eyelet{Left) - - #iVUREE) « « + « « - -« 1
11 110009 Screw(M4-0_7x8) « - « + v « . SRR e s e e e 4
12 3200049 Top Cover Thread Take-up + « - - #EURHERY - + + = « « « . . RE
13 0020119 Thread Eyelet Pipe(Short) - « » « AL EE) - « -« « o+ - 1
14 0083528 Thread Eyelet Pipe Stay+ « - - - REAALTEL - 1

i5 604352 Serew(9/64-40X7) » « » « ¢+ - & R e o v v oo
16 (00532 Washer - « « « « « s ¢« v o v o e G
17 3200047 Top Cover Thread Eyelet (Right) -8V REGE) - <+« + - - - .

18 000541 Washer = =« ¢« « + ¢+« o v . LR S SN

T

20 0093365 Top Cover Thread Byelet - » + - - BURE - ove e 1
21 001900 Screw(1/8-44X3.4) « « - <+ .+« ERT e e 1
22 3100100 Spreader Driving Bar Bushing - - Y A— 7w 2« + -]
23 0063055 0il Seal « + + v v = o v ¢« v . AT —N e o a0 v e 1
24 3200063 Spreader Shaft Bushing(Left) « .« Y A U vt () - 1
25 3200064 Spreader Shaft Bushing(Right) « - #FY BA— BT o a () » 1
26 3100081 Top Cover Thread Guide - » » « - EFURBHN- - - - « « + + - I
27 0053074 Supplementary Thread Guide - ¢ < /NHFERHE- « - -+ « « - 1
28 001818 Tension Post « = + ¢ « « = o 4 & RBTHE » » - 0 0 0 o i
29 0037108 Supplementary Tension Disc « « « ANRFM - « « ¢ « « + « -« 2
30 0635812 Supplementary Tension Spring - - #U RAFN%R« -« + « .« . 1
31 000360 NUE s = = = = = o o « o o o o o o T hoe e e e e e 1
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PULLER MECHANISM(1)

PULLER MECHANTSM EXCLUSIVE PARTS(1)
Ref.
No

—

O D 00 1 T LN oE SO D

Parts
Na
3100625
120019
080779
3100006
3100607
3100604
160007
0065398
009604
3100626

0065395
3100605
3100608

120012
0065400

001174
0060108
0065461
0065402

000613

400306
0032921

160001
3100602
3100192
3100623
3100603
3100601
3100600

160063

190607
120008
600530

3100636

17
Amt,
Description T Rea,

Upper Feed Roller Shaft Bracket » o —FWi7F v - - - -1

Screw(Mb=1X18) « + « « « » ¢+ cERT e o0 o 0o . q
KnockPin---'--------/yyt“y.........z
Seal Pluga + e e . . . -?g&. ........... 1

Roller Shaft Bushmg(nght) RN R= et N ) IR |
Uppsr Feed Roller Shaft Lever+ « b —Fhffifi e » « » « » - -1
Screw(MB~IX6) - - - - - « e BRI e e e e e e e e 2

Collar(14X 22X 10mm) + » « = < = BT = + =« v e v v 2]
Screw(11/64-40X5.5) + » « o ¢ o bR v ¢ 0 0 0 0 e 00 0]
Roller Shaft Bushing(Left) - - » Lo—F@i7 v = () - - - 1
OiISeal ...... .o.-.aj‘,{)]/:"/-—-][/coo.-aunl
Upper Feed Roller Shaft - - - - - bo—F@- - - - 1
Upper Feed Roller Eever + « ¢ ¢+ bR —FL2t—0 + o ¢« o+ ]
Screw(Mﬁ—lXZO) e e e e e e dERY e e e “ e e e e 1
Upper Feed Roller Lever Rod: - - Lue—Fpm—uasy . . -1
Serew(9/64~40>10.3) - » » » - - AR - o o e e e e 2
Ball Stud+ = « = « + « ¢ = =« - bkuo—Frst—wy FER- - -1
Upper Feed Roller Lever Pin- « « Ea—F L -1 « o v 4]
Upper Feed Roller Lever Rod Sleeve Lsf—my FAY—F .« « -1
Washer « + ¢ o + » o « » = = = = D wSid s sw e o b s bv e
Nutaol-onoloo!Dol-‘j‘\:)i\ ........... 1
Upper Feed Roller Driving Red Pinke—F oo FEM » + » « + ]
SCIBW(M4-0,?X4) ......... _U_‘.*T‘/‘" PR |
Upper Feed Reller Driving Rod- - Lo aoy R« - o s o ¢ 1
Retaining Ring = » « ¢« « + + ¢« + Ab YL P - -+« - v -1
Roller Bearing * + = » = + = + «S—FARXFYL T« - - -« 1

Upper Feed Roller Regulator, Complete Set bw—F3fisRGHR) 1
Upper Feed Reller Eccentrics + - Fu—FmFpdire ¢ ¢ ¢ o ¢ ]
Upper Feed Roller Regulator - « - hu— @R - - - » « 1

Serew(M5=0,8X5) « ¢ o« v o o« s JERT b0 00w oo g
Adjusting Screw(Ms-0.8X6) - - -FEIRT + « ¢+ ¢ v ¢ o000
Serew(M4-0, TX8) = = « « + + '« & oS- 2 I TR |
Washer « « » » « o « & T !7‘/7/”? .......... 1

Upper Feed Roller Shaft Bracket, C. Setbo—F@7F o b -1
See page 19+ « « « « « - - Y T .- I




18 )
’ PULLER MECHANISM(Z) EIeJIf.f,ERngft:I:ANISM EXCLES IV_E PARTS (2) ]Amst'
: Nao Mo Description & & Rea.
1 . 3100811 Upper Feed Roller Yoke =+ + + + « ke—Fg—2. ... ... 1
2 120012 Screw(MB—1X20) « = + + + « + + » IERP e v v e e 1
3 3100612 Upper Feed Roller Yoke Guide « ¢+ bo—Fa—sH A K- - - 1
4 116009 Screw(Md-0,7X8) =« = + « » » « & R e e a e e I
5 3100613 Upper Feed Roller Yoke Pin » « » ku—Fg—2 ¥y - - « + 1
& 003662 Serew(Mb-1X6) - - - - - - o - . ot S R 1
1 00906290 Cotter Pin = » « = = = « + « e BlUVL e« v v e v v e e 1
8 006270 Screw(9/64-40%0,5) - - - - « -« -+ R 1
9 160001 Screw(Md~0,TX4) « « ¢ « v o « 3 I I R A
10 0060056 Retaining Ring « » » « = « « « - APV wrd v v v v o 1
11° 3100617 Clutch Driving Shaft + « » « + VAR IR 1
12 3100616 Clutch Driving Shaft Bushing(left) ZFwvF@h7 v = (&) - - 1
13 0065414 Clutch Driving Shaft Bushing(Right) 2 F o Fh7F v = (H) - -1
14 0065421 Cilutech Tension Sleeve:r - » « = PG FFarA)—7 -1
15 000145 Adjusting Nut» = + = « = « « = - E i b IR 2
16 0065420 Clutch Tension Sprimg+ + = - - - BGuFFwawR e - -]
17 3100615 Clutch Driving Lever + « « « = -« PIoFEE) - - - - 01
18 0003086 Nt e » ¢ * = = = = « ¢ o o« « » N 1
19 007621 Screw(9/64-40X8,5) « « « » « o - I S L 12
29 0095061 Clutch » + = » + « = = « = + + = FF9F e w e e e 9
21 3010022 Clutch Spring(Thick) =« « « « - - Ve et v 3 6
22 0095068 Clutch Spring Seat « « « « « + TG FINREE e 0 v e 6
23 0065417 . Clutch Rollers « « « = « » « « =« PFvFa—F - - -0 - [
24 3100618 Clutch Spacer« + ¢« + « » « « = « TGy FR—P - - . e 1
25 1600605 Screw(MA-1X8) =+ = = « = ¢ ¢« IS 2 i
28 0095065 Clutch Spring« = = + « = « « « = T TR e e e e 6
217 0065415 Clutch Sleeves » « « o+ » o v DIGoFAY—T v v v s 1
28 0065418 Clutch Check Plate - - < » « « PIOFHEE) + v o0 e 1
29-1 0065422 Upper Feed Roller(30 teeth) - - - Eu—F(301) - - - - - - « i
29-2 3101354 ¥ (50 teeth) (Extra) - (5010) (&EM) - - -1
29-3 0065468 " (26 teeth)( » ) 7 (BUDC w ) e - 01
29-4 0066735 L3 (24 teeth){ » ) ro 240C » ) - -1
29-5 0066737 " (20 teeth)( » ) » (20L)C # ). - -1
30 3100638 Lower Feed Roller Support, C. SetTFo—F¥H—F @)« -« -1
311-1 0065461 Lower Feed Roller(i5 teeth) » « « Fu—ZF (A51) -« « « « - |
31-2 3101355 " (25 teeth) (Extra) o (2510) (8&Es) - - - 1
3i=3 0065469 U] (13 teeth)( #» ) o3I C v e e ]
31-4 0086736 " (12 teeth) C » ) o (12UDC » )« o1
31-5 0066733 " (10 teeth) ( » ) o (IOQUWD( # )+« 1
32 000492 Corrugated Washers « » « = = + = P T o/ s o0 s 0 v o s 1
33 3100620 Lower Feed Roller Support - - « « Fo—FHH—h - - -+ - - 1
34 126006 Screw(M6=-1X12) » » « = = « = » JERIP e o o e e e e e 2
35 000779 Knock Pin« = = = » ¢+ ¢ o s « JOPEL s e e e e 2
36 3100622 Lower Feed Roller Shaft- « « - - Fa—Fl = v 00 - 1
37 150001 Screw(Md—0,7X4) - - + = ¢ ¢ ¢ « R ¢ o v w0}
38 3100621 Lower Feed Roller Covere « = = - T FFahNA— e v 0]
39 130002 Screw(M3~0,5X6) - = = - - ¢ o . LI B
49 0065431 Supplementary Roller Support - - #fiBhw—FHefdR - + Tt h 3
o ;
3 Ref No. 41 to 48 -»--- See the following page. :‘fﬁ;&@%‘
D D
Mg
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: PULLER MECHANISM EXCLUSIVE PARTS(2) 18

: PBLLER MECHANISM(2) Ref. Parts Amt,
: _Ne No. Description Rea.
H 11 000538 Washer = « « ¢ v v o o o o 0 ot LN
43 0065435 Supplementary Reller - - - » - - + 1
k 43 0065436 Supplementary Reller Stay(d) - - #WBIo—FFTW@W -+ .+ -1
44 0065437 Supplementary Roller Stay(B) -+ + MBI —F¥ T () « « - + + 1
45 0064730 Screw(l/8—44X5,3) « « » oo o CERT o0 s oLy

BB = « v o v b h e e e e e f e e e e e e e e s e e e e

AT & ¢ 6 4 & @ 0 e w e s e e e e e e e S e e e e e e e e e e e ‘..

48 ———— See page 19+ « o » o « o o o .. 19 2—THBMB. « - v v v 0.

o ¥ Ref,No. 1 to 40 «---- See .the preceding page.
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PULLER MECHANISM EXCLUSIVE PARTS(3) B AT 19
] Ref. Parts . Amt,
%LER MECHANISM(3) o _ Mo Description T £ Rea,
1 6065381 Upper Feed Roller Lifter(Right) - ku—FAA(HE) - - « - « - 1
2 004440 Screw(11/64-40x8.3) + « « « - & BT e s v v sy
] 3 000538 Washer « = - « « « . . e . -‘7‘3“/"?- ------ SRR
4 000334 Nut « = « © =« s « « « « » Rl R N T 9
: 5 0034979 Flexible Wire Clamp Bushing - + + YA ¥ Al wirm = « = + o3
6 006075 Screw(11/64-~40%6) - » - « + - 3 S R <3
7 0067126 Lifter Connecting Plate - - - s b —FEEEE . - . . ]
3 0065374 Upper Feed Roller Llfter(left) cEm—F8FE) s - - -
g G065375 Upper Feed Roller Lifter Pin + - Fu—S#A Yy« o v« 4 .
_ 10 0095027 Retaining Ring + « - - « . . e RRFYS 0oLl
: 11 0065376 Lifter Connecting Plate~ « « « + ba—FBY « « - o o o . .
12 006038 Screw(3/16-32%2.2) - « « - = -J}:z'ﬁv e . RN
13 0065407 Roller Press Bar Bracket - .i:l:t'-—‘?#PI%:}E:’F LER RN
14 005650 Screw(M5-0,8X14) - « « « - - -.Ll:fr\v e voee ]
15 0065402 Lifting Lever Sleeve - + » = « » jbpm— 7[/)\-"*7\)—-7’- -1
d 16 006411 Serew(I1/64-40X5,5) « « « - ot 3 A AL R |
i 17 00[}340 NUt » % = = ¢ « 2 & % 4 2 o o » = uy;j‘\y}\.o.---..l
; 18 009931 . Stop Screw(11/64-40%x28) -« - - CARMYARARY -0 000
1% 3100614 Roller Press Spring- « « « « « ¢ Fo—Ff@o AR - « . . .1
20 3100619 Upper Feed Roller Bracket« - + + Fu—3FFr ok« s » - -1
. 21 009753 -~ Screw(MB-1X35) - - « + « + .. ERP - o v e i o0y
32 600779 . Knock Pin- + + - - « - - MR RPN
- H 23 (065405 Roller Press Bar Bushing(Upper) - Lo —Si#oils~ ‘./:!-(J:.) -1
N : 24 160007 Screw(MB~1X8) - - + + = & o« . IR o o0 o (|
™ ! 25 3100609 Roller Press Bar Bushing(Lower) « iz — 7?"#11%7'}‘/:& (‘F)" 1
i o 26 0065404 Upper Feed Roller Press Bar+ + - bo—S{fxih - -1
- 27 0034117 Retaining Ring + + » = « - . c e RbhyFY Y- |
28 000690 StopPln---_'---‘-'°'R!'~':I"fl:°“/----'-°-1
29 000613 Washer - = +» + - = - . . N S IR |
30-1 0067111 Upper Feed Roller Lifting Lever - FES -0 -0
30-2 3101220 o n 2 (for $T-A) »  (ST-AOKER) - 1
31 000487 . Corrugated Washer- - « « « - « “¥EWY T % - « = ¢« - . .
15 32 170008 Serew(M6-1x9) » « = v v v o v W G ERTF e 0w e o
15 33 3100637 Upper Feed Roller Bracket, C. Setkm—F 754 v k() - - - 1
() Ref.No,33Part Ko, 310063 17~4— DRef. No, 35 TR18~2— P DRef. No. 480D
WAy 2 & A7EPart No, T,
Note : Part No. 3100637 of Ref. Mo. 33 contains the part number of Ref, No. 35 on
page 17 and Ref. No. 48 on page 18.
e
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VC3611-1561-D

VC3711-1481-D

VC37LI-156LD - ¢

¥C3611-156L-D, 1451-D, VC3711-1481-D 1561

Ref.

No

O AD 00 1 % ON W G5 B

Parts
No,
3117088
001186
0063280
0065366
0063282
000327
1063302
3117084
01228
3097052

3099104
3098044
0093356
0093357

001960
3117122
3117124
3118024
3118025
0093863
0090814
0090071

000177

0031111
009835
0090812

0090856

te90807

Description

do._ #
Presser Foot, Complete Set(156) - (i) - - - »

Screw(9/64-40%7,8) - - -

.

Presser Fpot Spring - =~ - -
Presser Foot Guide Locking Pin - [H Yk Ay « -
Presser Foot Hinge Pin - - .

Lock Nut « « « « « « ¢ o o . .. o Zhw k..
Adjusting Screw(1/3-44x11} - - - F{Hx+ - - -
Fabric Presser « + + + « « o - . @z . . . . .

Screw(3/32-56x3.2) + - -

.

s ERT e

e N IR ..

e =+ w

Hzervre .. .

Presser Foot, Complete Set{145) - (3} - + - « .

Needle Clamp(45) - . - .

Stitch Plate(4sL) « - « -+ «

] (56)--...

Screw(1/8-44%x2.4) - - »

Presser Foot, Complete Set(148) - #fic (1)
(156) - "
Stitch Plate(48L) - + - - - - - st - -

I n

) (56L) + - -

. .

Thread Tension Spring Cap-« » -

IR SR

N
Needle Clamp(48). + » - - . .

+ 8tk A

.
e n L

.+ .
.
.

L

Needle Thread Tension Spring « - ZFTE <% . « -

Thread Tension Spring Retainer

Felt » o = « ¢« o v v « &

Tension Disc + « « « « &

LI 3 2 SN

Tension Post - » - - « + .

Tersion Post Ferrule - -
Tension Disc Eyelet - « -
Thread Lead-in Guide - -«

Y B3
s e s REFEEE. - . .

.
.
.
.

+

. .

CRETEAEL . -

»

C o RHFLAE - -

AEPMAE - - -

« 5 s s e e

=D EXCLUSIVE PARTS -/ EFABLEMES

C AT F v v S ()

HBFFE ¥ v 7 ()

L

Fes

v e e L
P BD bt b el e et b b et

LI S

Pk b el b b bl bt G0 b b e

PR -
Pl " rerarey



- 45P-D RTS (1) ' =0
VC3645P-D(1) vC36 EXCLUSIVE PARTS (1 - N 91

Ref. Parts Amt,
Ko No : Description i £ Req,.
1 31101%6 Front Cover (Upper) - + « « « « « BB A— () s « ¢« .+ & 1
2 3110199 Fabric Guide{Left) « - - « » « - FHHARE) - -+« - - .« - I
3 000538 Washepr « = » = « = « e e Ddide s o o m o v s u . g
1 110009 Serew(M4-0,7x8) « « - - - ¢ .. 113 A R R |
T T
B ¢t e e e e e e e e e e e e e e e e e e e e e e e e e e e,
? -----------------------------------------
8 130056 Screw(M4-0,7X58) = = « « « « « f\$1¢f»b‘$/- I |
9 110012 Screw(Ma=0.7X5) « « = ¢« x4 . BFT e o e 1
10 0094201 Cover Latch Spring = « » « - - - HAR—FyFitR oo 0. i
11 3110197 Cylinder Holder« « = ¢ ¢« v « « /DU Ff v o v v v v, 1.
12 110011 Serew(M5-0,8X10) « + + « « o o & B3 o I T 2
13 100669 Washer « = « ¢ o « =+ 6 o o = « & D . 9
14 3110198 Fabric Guide Holder» - - « + + AHAFR oo 0o v o v v 1
i5 0065233 Fabric Guide =« « « + « « « « + & MHAR -« « « 000 o v
16 #00535 Washer « = » ¢+ ¢ v« v 0 o0 Vo s« oo v v v ooy 2
17 000644 Spring Washer - = « « = -« + + . . ATV T Toire o o0 b
18 004358 Screw(9/64-40X5.6) - - + + « - . R e v o 2
19 0094664 Collar(.1X12X8) - » « + « - b R L 1
20 009604 Serew(11/64-40X5,5) « » » - « B S LR S 1
21 000588 Anti-shock Rubber+ « + « « - . . b2 Tk Y I TIPSR 1
22 0067031 Cylinder Guide Bar Bushing - + + Fwi/a « ¢+ ¢ v o o v o 2
23 3101260 Cylinder Guide Bar - - » » « 't/)/ﬁﬁfl’]“‘ '''''' b
94 0000069 MUt s o o = o o = = o o & = v o « O L 9
95 000426 - Wagher « » « = ¢ o « + o o o = & T ird s o oo v v o oa e g
26 3110195 Elastic Tape Guide Bracket(Lower)E}Eﬁ('F) --------- 1
97 3110191 SPACET * + ¢ + @ o 4 o w5 e 4 B I 1
28 110035 Serew(M4~0. TX10) « « = « o o o & ot S I R 2
29 3110193 Elastic Tape Guide Bracket(Upper)iEEE& (L) « « = » + = = « i
30 3110192 Elastic Tape Guide Bracket Cover MBI Am v « v« ¢ o . i
31 3110191 Elastic Tape Holder« « - « « » F—TBRA e v s e e e e I
32 3110190 Elastic Tape Guide - « + « « - HEILTBH AR e« 0o 0 v o 1
33 130007 o Serew(Me-0.7310) « + + o o - . & B o N R 2
34-1 3117094 ‘ Presser Foot, Complete Set(040) « $H(RH) » « « = « « + o . 1
34-2 3117092 " n (048) - B s e e e e 4 e e 1
34-3 3117086 ‘ L n {056) - L AL 1
15 001186 Serew(3/64-40X7.8) « « + + « + . JEFRP + v s 0 a0 1
36 0063280 Presser Foot Spring+« « .- - » « - AP AR - - e e 1
37 0065366 Presser Foot Guide Locking Pin +EYIERAE W o = « » o 4 s & 1
38 0063282 Presser Foot Hinge Pin « « + - - iR e e I R 1
39 000327 Lock Nat = = = o+ o o 0 o v v e ot SRR |
49 003302 Adjusting Screw(1/8-44X11} - - - FAHHKY - « » ¢ « o« - . 1
11 3110201 Fabric Presser Spacer~ » « » - - T RAR—F « cv 0 s v 0]
. 42 3117048 Fabric Pregser + « = o o » « « & FAHI « =« o e 0 0 o T
43 . 001238 Screw(3/32-56X3.2) « - « « o 4 4 IR - o v o0 RERRRN
44 3110200 Suction Pipe(Right) » » » « + « BRECE) =« = 0 0 we v o]

(E) I 7 —DTHENEXAEXREZRLTWET,
Note : Size of Collar «---- Inside dia. XQutside dia. XThickness.




22 : VC3645P-D EXCLUSIVE PARTS () EFIL B() 22
VC3645P-D(2) : Ref. Parts Amt.,
¥ M _ M Description & % Req,
i 1100767 Teasion Roller (Upper) N.C. Set(d) Frirato—5 (L) GHI) -1

2 3100768 Tension Roller(Upper), C. Set(1) F>ialw—3 (1)@l -1

3 3100769 Tension Roller(Upper) ¢+ « - + - - Frvare—7{(k)- - 1

4 3100770 Tensien Roller Ball Bearing+ * - B—A_RF UL F .+ - o « . . i

& 009229 Screw(11/64-40%8) « » « - - . . B e T I N 3

B 0063469 Tension Reller Shaft - « « « - Friavo—F8. - . . . 2
7 000145 Bt » = = = ¢ o » « o o = & N sl LI T 4.

8 0064173 Tension Roller Slider+ » « + - - AFGAHE v v v e e v 2

9 006475 Serew(MB~1 25X 16) + = « « « « « ERT e v v v v s v o v 2

10 009980 Guide Screw(M6~1X10) + + « « - HAFRZY e« o0 o v v v 1

11 3300101 Tension Roller Holder- « « « « « FHH o oo e 1

12 009955 Serew(M8—1,25XB5) - » +» » « - « RP - e ey

13 000443 Wagsher = = = « « = s o v v o o e IR R 4

14 0031014 Slider Stop= +» « = = + + « « « & ARGAFARY T« « o - - & 2

15 0031015 Slider Stop Handle + « + « - - - ATAFA N TR - -2

16 009853 Serew(11/64-40X6.5) - + « + « « BERT . b e e e s 2

17 3110130 Tension Roller(Lower), C. Set(2) F¥irmrrua=JF (FLED -1

18 3120240 Tension Roller{lower), C. Set(l) Fi¥ g ¥im—F(F) G&El)‘_ |

19 3120241 Tension Roller(Lower) - + » « '« « 7'//3_/:2-7('F) « o1

20 0065258 Roller Holder (Lower) - « « « - - FTu—S5%&- |

-9 000428 Wagher » o « = o o s o = = o o 4 Tyl s oo e u e 5

22 006920 Wood Screw(e5, 8x3W)» - « - - ARV e v e

23 3120114 Elastic Tape Froat Roller, C. SetBffe—S () - - + « » « « « 1.

g 24-1 0065253 Front Roller{Long) + - « - + « » Bio—F @) o0 0 v oot 1
: 24-2 0067140 » # (Short) ™« « + + o+ o . () I R 1
o 25 0032719 Collar(30X16X6mm) » - - - » + - Jb"i‘— """"""" 1
3 26 001459 Screw(9/64-40X3) + « « « + -+ - [T IR e
: 27 0067023 Elastic Tape Guide(Front) « - - - FAHA K@D - - - -« - - 1
4 28 003638 Screw(11/64-40X4) - - » = « + » 1 LA IR 2
e : 29 3120244 Front Reller Shaft - - » ~ » - « Ae—F8 e - - v 1
i l 30 3120243 Front Roller Shaft Comnector « - Rjot—FdlfEFE « « -~ - + + 1
H 31 000429 IWasher ------------- U“}T\/'\’ .......... I

| 32 009936 Screw(M8-1.25%20) » » « + « « B S R T N 1

33 160007 Screw(MB=1XB) + « « ¢« = = . ERY - - o v v v v Y

34 3120245 Front Roller Holding Shaft -+ - - Bje—FFETHy- -+ « » - + 1

35 0067025 Bracket = = » o ¢ « « = o 0 o i 2

38 609877 Kaob Bolt (M10-1.5%20) « « - « « a7 2

37 009947 Wood Screw{¢bh, 1x25) » -« - - - P I I B 1

) H7—oTERREXIEXBEEZHRLTVET.
Note : Size of Collar <~~~ Inside dia. XOutside dis. XThickness.




23 SRR _ _ - 01 DEVICE(L) ' “UT"3 48 (1) 23

PP R Ref. Parts Amt.
UT” DEVICE (1) _ | | o R Description ) o : Roq.

1 0065373 Lifter Lever » » + « « « -« AR ik % T e N |
) 0093499 Lifter Lever Stop- +» « + - + « LB L A—Z b7 . «]
3 004358 Screw(9/64-40%5,8) » + - « + + B S L
1 3100533 Tension Release Lever« « » « « « BeEAPE « « « -+ =« . o]
5 120001 Screw(M4-0,7XI4) » » + - « « . . B I L ST 1
] 3100526 Tension Release Block+ - - + « BEBATwy e - 0oL, 1
7 007610 Screw(M4-0, 7X1D) « « + « « « CIERT .. L - -2
3 3100525 Tension Release Conneeting Plate SRS AifEdR - + « « v » - + 1
9 116009 Serew(M4-0.7Xx8) +» - - « « . SR 8 3 T I |
10 170009 Screw(Md=0,7X4) » « « o v v o DR 0 00w -1
11 3100536 Terminal Hoelder, Complete Set - - PHGL) « - -

12 3100535 Terminal Holder Support+ - - « « BSF-BH&FH - -

_ 13 0063585 Terminal Holder- - « + - « + - . WFa- .- -

14 009985 Screw(M2,5-0.45x10) + - « « + EHRDF - o 0.

15 110012 Screw(M4-0,7X5) « ¢« « - « . . . 11 S R

16 0063612 Cord Clamp(4N-96.8) - - « « . s O—RFFUT

17 0094491 Cord Clamp(2N-¢3.4) - » - - . CA—EFFT e s,

18 6022836 Synchroniser Positioning Pin. « - IOV arry -

19 0022837 Synchromiser. Cushion « - + « » « RY¥ g FEr 2o

20 0094387 Tension Release Shaft e « « .+ « « SEBAHH - + + + oo

21 3100529 Thread Pull-off Eyelet « + » » « BEEARME + » + - « v+ « +
22 0067101 Thread Pull-off Bar+ = « « « - CREEAE . - - 0 -0
23 0063076 Swing-proof Spring « -+ ¢ ¢« - HEBABEHEAR . - - o 4 -1
24 0094433 Collar(4X1IXTmm) = + + + v + e BHTF—v v0 o o o & .. -1
25 001208 Serew(9/64-40X5) » « ¢ ¢ ¢ o v CHERT . o e 0 0 0. . <3

¥ Ref.No. 26 to 41 -+++ See the following page.

Device classification ¥E{E OfY
Mark | Trimming Wiper Foot Lifter
Solenoid, C. Set | Solemoid, C, Set |Solenoid, C. Set

B2E 0011802 3109930 3100571
UT-1 X O X
UT-2 (@] Q O
UT-3 O O X
UT-4 O X (@)
UT-5 @] X X
UT-6 X X X

O +--++ Assembled ————— FD

X +--++ Non-assembled - #EL

(). 7 —OFHERINEXABXFEERL T ET,
Note : Size of Collar +++-- Inside dia, XOutside dia. XThickness,




23

) “Ur” DEVICE (1} T 1) 23
“UT” DEVICE{1) Ref. Parts Amt,
: _No Na Description o £ Req,
26 3181275 Thread Pull-off Hook Unit(See table) 24827 v 2 () (TE2B) - -
27 001459 Screw(8/64-40X3) (See table) - « kRS (FREBE) + + - + - - -
28 3101276 Thread Pull-off Hook Unit(See table) s/i% 3 7 v & (3) (F#E) - -
29 0094396 Thread Pull-off Bar Holder - - - @BAMEHFER . - - ¢ . . .1
30 0033024 Retaining Ring « = « « « « + « . Abhw LY o000 1
By 6063515 Thread Pull-off Lever+ - « = « « BEEA L st « v o 0 o . . 1
32 000650 Dowel Pin« » « » + = - o« .. I e L IR |
13 00943990 Tension Release Adjusting EccentricRiB ATz + - + « - 1
34 0995334 Swing-proof Spring - « + + - - AR AREE AR . 0 - - o]
35 001170 Serew(9/64-40%12) - - « - . C RV s e e LI |
36 3100528 Tension Disc Separator + + - « « REFAH - - « « - - LR |
37 3100527 Tension Post Swupport « « « - - « BEATEHE -+ o - 0 0 0]
38 110014 Screw(MA-0,7X18) « « - - = » ¢ ok - - . . . Y
24 000505 SPACET * = = » b o+ n n e o D . 9
40 3101202 Connector Supporting Plate(Bxtra) 4R (BER) - + - + « - - 1
41 110013 Screw(M4-0.7x8) (Extra) - - « - CARRDEES) - ¢ - - - 22
3 Ref.No, 1 tp 25 -++-e See the preceding page.
Parts Na 3101275 [ 001459 | 3101276
2 Needle 2 E 3@ 148
without Spreader pes. | - pes. e,
3 Needle 3 4 1
without Spreader.
2 Needle 2 4 2
with Spreader i pCs.
3 Needle 3 Y 2
with Spreader




24

; : ] ) “UT” DEVICE(2} “uTd 2) 24
“UT” DEVICE(2) Ref. Parts Amt,
: : . No. Mo Description i EA Req,
; 1 0011802 Trimeing Selenvid, Complete Set - ZEUYV LI F@E) - - - + 1
2 0011801 Trimming Solenoid s » » » - » - - P DAY P o N 1
3 0063579 Solenoid Dustpreof Cover - » + « YL/ f FRFEH— .+ - « 49
4 000140 HUE ® + o ¢ o o o o o o s s o o »  al S SRR
5 000558 Fasher » « = « « « o « o o o o . T wdrde s v v v e v e e 1
6 000597 Anti-shock Rubber- « « « - - + b 7a e T S 1
T 0077410 Retaining Ring « « + = + ¢ ¢« « « AR PYF o v . . .. 2
8 005650 Screw(M5—-0,8X14) - « « - « + o FIoF S oo e o3
9 3100524 Trimming Solenoid Supports + « « Y b /A FE{FE- - - -+ - » 1
10 120013 Serew(MB~1X15) + o « « « « & « . PR - - e a0 2
11 0063610 Switch, Complete Set L AAFEY - o e e e e 1
12 0083607 Switch Support - - - .+ o - . CAAYTRMAR o 0 - - - -]
13 110004 Screw(M3. 5-0, 68) e IERT e e e e e 3
14 0063606 Switch + + o o » o « » « o o 4 RV L 1
15 0063609 Switch Cover = » ¢ s v v 50 sl AL UTFHM— v 0o .. 1
16 009934 Screw(M2, 3~0, 4 10) BEREE
17 0063608 Switch Guide - - - « + « . e
18 001227 Screw(1/8-44x3.8) &
19 9036133 : Cord Clamp{5N-¢ 8.4)
20 000145 NUt = = = » « « ¢ ¢ o o s o o v s
21 0095388 Plunger Connecting Rod - - - - .- A A AT IR |
22 001457 Packing Screw(11/64-40%3.3) + - EERIT+ » v’ o 5 v o v .. p
23 0095389 Plunger Connecting Rod Pin + -+ - #FWPru sy P -+ + 1
24 3100520 Planger« » « » v =« 0 0 o v« FTFuT e s 1
! 25 160003 Screw(M5-0,8X5) » « « « « o - & LEERY - o v o0 oo v o 2
i_ 268 3100532 Solenoid Return Shaft- - « « + . MV /IAFRY Y972k - -1
! 27 0093491 Collar(8x16X8mm) - « « « » - & b R R R 1
28 009508 Screw(11/64-40XT7,5) + « ¢ v ¢ e bR e s v v s v o v . .. 1
' 29 0095336 Solenoid Return Spring - - - « DU 2L RV SFH - o o - - 1
‘ 30 1800086 _ Screwed Pin(M5-0.8XB) - - -« + + EURY v oo v v v v et 1
1 31100523 Comnecting Block(Right) Support Spring BT v o 7 ¥ 4k - 1
32 3100522 Connecting Block(Right) - » » » - HFETao 2 - o o - . 1
23 100061 Nk = + « ¢ « « o n o o« o o v o & A 3
: 34 190008 Connecting Rod + ¢ + « =« =« « & e 1
35 3100521 Connecting Block(Left) - - » - -« ERESwo(E - - .. 1

) 37 —OTHRENEXAEXEERL ThET,
Note : Size of Collagp ----- Inside dia, XCOutside dia, X Thickness.




| 25 “UT" DEVICE(3) TP (3). 25
i " ‘ Ref. Parts : Amt,
1 T DEVICE () _HNa No Description ' i % . Reg,.
i EXTR.A PARTS 1 3100506 Lower Kaife Driving Lever« - T TAREEELA—-- . L
2 170005 Screw(M4-0.7x6) - « - I | 2 IR
i gﬁ&/f 3 3100562 Lower Knife Carrier: «>+ - « - . TARAB « v v o v 0 oo
! 4 3100514 Lower Knife Holder « - « - « . CTARKUFHE - « » ¢ - o . .
i 5 3100513 Lower Knife- » - « - - . . R 3 . 1
: 6 116030 Screw(M3-0.5X2,8) - « « « . . . B oE 3 R e . el
| T 3109501 Upper Knife Carrier- + « « v v o b xfHe v o0 0o oL
i 8 190006 Screw(M4-0.7X4) + « « v o o L L bR oL, L, -2
: 0y 100006 Nut-----------'---*}“yb-~---'-----2
i 10 3100503 Knife Guide Lever- + » + « - « « XZH L FLAt—. + . . . <1
‘ 11 3100504 Knife Guide Lever Ring(Left) « CARTARFLR—Y 02 E) -1
12 3100505 Knife Guide Lever ng(]hght) CARAHAFLR—Y oy (F) - 1
13 120003 Screw(M4-0,7x7.3) - - . HR N | 2
14 3100515 Upper Knlfe Carrier Sprmg cr e BB AR oL
I 15 170006 Screw(M4-0,7x2.5) - + + < . CERD e « -1
\ 16 3100560 Crank Chamber Cover- » - » - - '-)"wjbﬂ—;- S
i 17 3100531 Upper Knife Carrier Stop - .- - kA RHX F/f\“- eoee e ]
5 18 110008 Serew(Me-0.7X8) = « = ¢ v o  LURET A 0 wre w v o w4
" 19 3100517 Lower Knife Carrier Guide+ - - ?}X"ﬁ“ﬁff I*‘“ . -1
i 20 119009 © Serew(Ma-0.7x8) - - - 4 . . _IJ::IR‘:/ s e Tele a - e
i 21, 3100518 Lower Knife Carrier Guide (Upper) 'F}R‘L‘ﬁ'f ]\°_,, AR |
‘ 22 110002 Screw(M3-0.5%x5) - - . . .. > e IEERERE
23 3100512 Upper Knife - Trrre s s e s BRAR L ol e T s L
24 110024 Serew(M~0.4X6) « « ¢ v o .o kT .. e e e e
25 110025 Serew(M2-0.4X10) + « =+ v ot LIRS - 0 e e L, L. -1
26 110023 Screw(M2-0.4X38,5) ~ « + v o o LEEY - oL Ly
27 3100507 Upper Knife Guide« -« = « « - 'J:)‘Z:Uff}f' SRR |
28 3100508 Clamp Spring = « » + - - « « + . 23 k. s e e e o]
29 3100509 Clamp Spring Pressure- « « » » ;"ﬁ}ﬁé.\)\°$ﬁ/ S |
30 31006510 Clamp Spring Pressure Holder - ;F-EE*-)\$EH*/H§(H$E +1
3 3100511 Clamp Spring Pressure Adjusting Piece ,%&.,A*ﬁvﬁﬁ”ﬁ -1
32 130005 Serew(M2-0.4X4) - + v - ¢ o o L ERY . e, L. Ly
33 3100516 Lower Knife Carrier Support Spring 'F;!Z-L\i:c.z\$ LN |
34 110034 Screw(MI-0.4X2) » » o - v e o L [EHT L . e e .y
35 3100560 Supplementary Spring - - » - « + £ REEBI K - el
36 110031 Screw(Md~0, TX1D) « - « + - . . oS 3 T T |
17 31005865 Trimeing Mechanism, C. Set « + «UTEBMBGE) - « = + + - « - -1
38 3100530 Looper Thread Pull-off -« + « + + A—rSHiBAR - « o+ - .1
3 Ref.No. 39 to 54 «++v+ Sce the following page. :‘
i
o
|

B e e RO T 4




25

“UT” _DEVICE(3) “UTTEEE (3) . 25
Ref, Parts : Amt,
“UT” DEVICE(3). Mo _No Descriptin R Req,
: EXTRA PARTS 39 3100541 Solenoid Support « » « ¢ « ¢ o JL AR - s
i 40 0010841 Wiper Solenoid + « - « « » « & M P A 2 S |
41 000002 Spring ¥Washer« « -+ ¢« v« ¢« L RAULFTyTp e o v 49
49 900712 Nate » = + » = e e e e e Y o R .
13 3100546 Wiper Solenoid Lever + + « + « « D4 Y L L Flatet « - ]
44 120007 Screw(M3-0.5X1¢) » » « « « 4 . |- S T B -1
45 3100542 Wiper Link + - - « - « « S ) B |
46 170067 Screw(M3-0.5X2,8) « » ¢ v « ¢ tHERT . - v 000
47 3100543 Wiper Bracket » « - - » « -+ REERV I Pl b2 S SRR |
48 3100548 Wiper Thread Guide - » + ¢ + « DA SAH AL = « v+ - o]
49 3160544 Wiper - » » » » = e e e e e e 2 O S
50 3100545 Viper Fizing Washer- - - - - - CTANRNT o e 0000w 1
51 110007 Screw(M2,5-0,45X6) «.« » « « 10 3 I + 2
52 3100547 Thread Clamp Spring Plate- « « » S N% . v . - . .. o 1
53 000531 o Washer = « =« v v v e h s LA Dyt e e e e 1
54 3109930 Wiper Mechanism, Complete Set« « DA SEEEGA) » + - - » - + ]
¥ Ref.No. 1 to 38 ++--- See the preceding page.




26

J“UT” DEVICE(4)

15

No
3100571
3100570

000070
600429
000016
09865
000676
0011733

000611

060528
000538
00306
0064045
BOB4046
0035301
0033024
0064047
009853
0032786

0037912

009370 .

“UTHETR (4), 26

Amt,

Description i £ Req,
Presser Foot Lifter Solenoid, . Set ==+ Y L /AL FER) - 1
Solenoid Support + ¢ « - « - . YL JARH = o o v v 0]
Hanging Nut + « ¢« ¢+ - =« = v ¢« « i BUFw k- « o « « e e e d
Washer = + o ¢ o« o o ¢« & &« & ..g\yj‘/_vr-.-..-...,.g
Nut « » = = « + 4 e m 4 e e e s j-y}, .......... 12
Hanging- Bolt « + « « - - = « o BUEAR oo o v 1
Spring Washer- - - « - s e RFYUHF T 9 e e - 8
Presser Foot Lifter Solenoid '« - #{H:BF YL J A R+« « - 1
Screw(MB-1X20) = » » « « o - o IERT s o v v v v e e oy
Nut s » = ¢ ¢+ 4 = « 2 & o o o o j-\y}. ------- s e o= oa]
Washer = = + « ¢ « = & & L A R I R T T |
Anti-shock Rubbere + ¢ ¢ = + - %:‘e.ﬁ L 2
Nut* * ¢ « = o o o s o o o "j"“}l‘ ------ L
Lifter Connecting Rod« - - - + - Wi - - . . . 1
Lifter Connecting Link « - - » - #H=@@Fyrry .« . - . . .. )
Connecting Link Pin» » »  « « - LS Y2 - v
Retaining Ring - » =« = = + « « .- AbSF P o o - .« .9
Presser Foot Lifter Solencid Lever =HF Y 1 2 A4 FLA—- 1
Screw(11/64-40X6,5) « - + - - -« EFT e oo oo oo .1
Solenoid Lever Pin - - « - « - - P/ ARLN—Ey e = -+ 1
Chains » « = = » « = « = Y T B |
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“UT-A" DEVICE(1)

“Ref. Parts
Mo _Ma
1 0065373
7 0037912
$ 0093499
4 004358
5 3100533
8 120001
T 3100526
8 007610
9 3100525
9 110009
11 170009
‘ 12 0094491
! 13 110012
| 14 0022836
‘ 15 0022837
} 16 190009
| - 17 0096358
f 18 009747
18 000644
20 000532
21 0096357
22 009744
23 000002
24 000014
25 3100529

¥ Ref.No. 26

“UT=A" DEVICE(]1)

to 44 --

Deseription
Lifter Lever + « = + v = 4 &

Chaine = « « + = » « + =
Lifter Lever Stop=~ « ~ « - + »
Screw(9/64~40X5,6) « - - .

Screw(Md-0, TX14) » + -

Tension Release Lever- » -
Tension Release Block+« - -

“[E‘A”E E (1}
=)

.

. e .

- 8
CARBS LA kT .

CERT ... .
cHREBAPE -

R . e .

-REATBY S . -

.

.

Screw(M4-0.7x10) « + » « = - . . Exg - - .. .o
Tension Relcase Connecting Plate MiBERER. - « -
Sorew(MA-0.7X8) - «  « + + - - MET O
Serew(Mé-0,7%4) » « « « « « . IR e e v .

Cord Clamp(2N-$3.4) + « « « « .

Screw(M4-0.7X5) « « « « o -
Synchronizer Positioning Pin
Synchronizer Cushion - » -+ -
Screw(M4-0, TX7} - - + - . . .
Air Wiper Bracket - - - - - . s
Screw(Ma~0,7x10) « « » - « ..
Spring Washer« « « « + « « « 4
Washer +« « » + « . s e e e s

AirT Wipers « = « » o 0 0 o .
Screw(M3-0.5X10) « = « « « - .
Spring Washer - « = « + « = + »
Washer « = « « = + ¢ v o v o &
Thread Pull-off Eyelet - - - -

«++ See the following page.

Device classification 3B OIELE

CIEFRT e e .

s e RPTaFEr e . .
- RYVaFE I oa

L Y

.

a

IR e e e e e e .

- VY A AR
- kR '

S VT R S
c Tl sa e o oe o .

LR TR IO

LN iy o 7 3 0 L SPURFIEP

.JJ:;‘F-‘/".......
CRTFY ST vy -

.g\y::/.?--.--'

CRBAKE - -

Mark | Trimming Wiper Feot Lifter
Lylinder, C. Sety ] Cylinder, C. Set

s 1091092 S 1091005
UT-Al X o X

UT-42 (@] O O

UT-43 (@) Q X

UT-A4 O x @)

UT-Ah [®) X X

O +++es Assembled ———- -]

X eseee Non-assembled — fBL

@) VARRITRERIREE-TEY T ) Y 2R ER L TNESE A,
Fote : For Wiper, the air blowing system is umsed imstead of Air Cylinder.

.

L

LR T S S

o o 09
p

¢ s e s = e r e . L
[ R S e P - 3 L BD bl bk s BD

EY

..
— e
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“0T-A” DEVICE(1) [T q 97

“UT-4" DRVICE(1} Ref. Parts ‘ Amt,
- _No__ No Deseription i 4 Rea.
26 0067101 Thread Pull-off Bar« « « - = « « REEAR - - 1
27 0063076 Swing-proof Spring + - - - + + & %E}ﬁﬁﬁiﬁ}\:ﬁ ------ 1
28 0094433 Collar(4x11XTmm) - «.« - MR B 1
29 061208 Serew(9/64-40X5) » + =+« - . B A IR T 2
30 3101275 Thread Pull-off Hook Unit{See table) B2 v & (38) (Ti?m) .-
31 601458 Screw(3/64-40x3) (See table) -« - ERT(THRBE) » « » « « » -
3% 3101276 Thread Pull-off Hook Unit(See table) 4R 7 v 2 (R) (Fz8H) - -
33 0094336 Thread Pull-off Bar Holder -« « « REBAHSEEER - - - - + . - 1
34 0033024 Retaining Ring » = = + + « « « AboZUrF -0 oo oo 1
35 (063514 Thread Pull-offi Lever- - - » - - BEAL A= oL 1
36 000630 Dowel Pin- = v v « = ¢ o 4 . R I 1
3T 0094390 Tension Release Adjusting Eccentric A AWPES2w - - - -1
38 0095334 Swing-proof Spring « - « « + - . BIEARERAR . < - - . ]
39 001170 Screw(3/64-40X12) « « + « o o BRY e e 0 e e v v w0 1
40 3100528 Tension Disc Separator - + « « « BEBAH- « - - o « = o . 1
41 3100527 Tension Post Support - - « « - - E Y e I 1
42 110014 © Screw(M4-0.7TX18) + o« « - . . glERT - s e e e 2
43 000505 Spacer =+ e 4 - 4 4 . . Te e W Rl - I I ST |
44 0094387 Tension Release Shaft» - » « - - REFAGE - ¢ o e 1
¥ Ref.No. 1 to 25 vovrs See the preceding page.
Farts Na 3101275 | 001459 [ 3101276
2 Needle 218 3 {8 148
without Spreader pes, pcs. pe.
3 Needle 3 4 1
without Spreader .
2 Needle 2 4 2
with Spreader . pes.
3 Needle 3 ) 2
with Spreader

() BF7—OEBRRREXIEXEERL TVES, ‘
Note : Size of Collar «---- Inside dia, XOutside dia, XThlckness.
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“UT-A" DEVICE(2) “UT-A™ ¢4 28

“UT-A" DEVICE(2) Ref. Parts Amt,

i E—s Mo _ Mo Degcription I 3 Req,
1 1091003 Trimming Cylinder, Complete Set - REIV UL () - - » + - 1
o 2 0010340 Trimming Cylinder+ » « « + = » & E- IR B 1
i X @ 3 0010057 Elbow Connector» « = =+ + + o “ T bR - « « « o« . . i
; 4 0010143 SITERCET * = ¢ = = = = » « « & 4 Bl e oovon e e
H 3 7 5 - 000389 Spacer ------------- RJ\‘—'ﬁ‘ ---------- 1
§ 0014120 Anti-shock Rubber+ « -« » ¢« « & s T T TSP 1
g 7 0033104 Collar(10x18X%mm) » = « » « - - b i e T 1
3 005550 Screw(11/64-40X13.5) + = « + « . BERY <« o0 v o e ne e ]
} 9 0096355 Cylinder Bracket « « » « « v o« « 2PV FFTFh ol « o . 1
: 10 005650 Screw(M5-0,8X14) + - - » « . . . R e v 0 v e s e 3
11 3100524 Trimming Cylinder Suppert - - - :/)./#’Hilﬁ““ ------ 1
: 12 120013 Screw(MB-1X15) » « ¢ » « = o o & IEFRT vv v v s v a0 X
; 13 0063610 Switch, Complete Set » » « » « AAwF Gy s+ -0 - - . 1
' 14 0063607 Switch Support -+ « » « - e v AL FRARE ¢ - - e ¢ e ]
15 110004 Serew(MB,5-0,6X8) - + « ¢« o cHERY e 00 0w h e . L]

16 0063606 Switch = =+ o ¢ o o v v v 0. AAFF v o v 1 - N |

17 (063609 Switch Cover = » « « + « + 4 o RAPFRIN— v o v 00 v

18 009934 Screw(M2.3-0.4x10) » » -« -+ .« . N5 I NI

19 0063608 Switch Guide = + » ¢ ¢ = o o o . A A J??‘f’f I"' s e e ]

20 110092 : Screw(M3-0.5X5) - » « « - o o T3, 35 RN e e e 0]

21 0036133 Cord Clamp(ﬁN—q‘:ﬂ ) - - e ... 2R 7./7°- AR |

99 800145 Ut « = # o ¢ « o » 2 o & o o o = Frorboe e e i e e e e . g

23 0095338 Plunger Connecting Red - +» « - - 7“7‘/*/-?:1 PR e

24 . 001457 Packing. Screw(11/64~40%3.3) « - BERY - - » v + v« v o o . 2

25 (095389 Plunger Connecting Rod Piz - - » #F v PVeny FEw -« « + o]

26 3100520 - PlUBEEr = = + + + = = « « « = s & FGUT e e e e - 1

217 160002 Screw(M4-~0,7X58) =« « - - « + . . IERIP o o o v 0 0 a0 v o 2

28 3100532 Cylinder Return Shaft« « « - « - YU FEV ¥ T - + 1

29 (093491 Collar(8X16X8mm) » « « « « + « e e R i

30 009508 Screw(11/64-40X7.5) « « - + + « ERT e o s s e e 1

31 3095336 Cylinder Return Spring - - « « - LUV FEINFK - « - - 4 1

32 1800086 Screwed Pin(M5-0.8%6) - + « - =i 3 L T T 1

33 3100523 “Connecting Block(Right) Support Spring BT o v Z¥x,%k -1

34 3100522 Coanecting BIock(nght) ----- BEToy 7B - o0 - 1

35 100001 HUL © + ¢ ="« & © 2 s « + o « o 4 e T 3

36 130008 Connecting Rod + + » ¢+ & = o & HEEEE . - - 00 el 0]

37 3106521 Comngcting Block(Left) - - « « » BEToy (&) -0 1

) H7—0~-HEEREXAEXBERLTNET,
Note : Size of Collar ----- Inside dia, XOutside dia. XThickness.
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““UT-A" DEVICE(3)

EXTRA PARTS

a7

“UT-A" DEVICE(3)
Ref.

No.

LD 00 ~3 O 0N b GO B

Parts
Na
3100506
170005
3100502
3100514
3100513
110039
3100501
190006

. 100006

3100503

3100504
3100505
130003
3100515
170006
3100500
3106531
110008
3100517
110009

3100518
115002
3100512
119024
110025
110023
3100507
3100508
3100509
3100510

3100511
130005
3100516
110034
3100560
110031
3100565
3100530

Description

Lower Knife Driving Lever -

Screw(M4-0,7%6) - - -«
Lower Knife Carrier- -+ .
Lower Knife Holder - -
Lower Knife- - « « . -
Screw(M3-0.5x2.6) - -
Upper Knife Carrier - -
Screw(M4-0,7x4) - -
Nut ..........
Knife Guide Lover - -

.....
.....
.....

.....

.....

.....

Knife Guide Lever Ring(Left)
Knife Guide Lever Ring(Right) -

Clamp Spring Pressure Holder -

Clamp Spring Pressure Adjusting Piece;pf:s

“UT-ATEERE (D) 29
Amt,
s & Bea,
* FAREEEILA— - ... 1
Jj:$7/ .......... e . 2
TFTAREB» » v+« o0 v . 1
FARBRAE - -« - o0 - 1
TAZR s 6 ¢ v 0 v v s e 1
RS e v e e v e 3
EAZE v 0 o 0oL 1
B e o v v e e e e '
b ol 4 I\ ........... 2
ARAFARLA— ¢ v o .. g9

cARFAF L A=Y i (E 1
CRAHA FUR—Y L7 (B - 1

SCTEW(M4“U.7X7,3) ....... R e o v o o h o n oy 2
Upper Knife Carrier Spring - + + EAREMNH o « « v v 0 . & 1
Screw(Mé-0.7x2.58) « + « + -0 . RS e v o v o 1
Crank Chamber Cover+ - - « « .« & a7 B+ s CVU 1
Upper Knife Carrier Stop - EAREBERRw S - 0 o 1
Screw(M4-0.7X5) « » « « « . . . BRI e » v v e e e e 1
Lower Knife Carrier Guide - - TFTAREBH AR » » o o o« 1
Screw(M4-0.7Xx8) - - + « « « .+ . RS e o v e e 7
Lower Knife Carrier Gu1de(Upper) TRAREBTALF(E) - - - - . 1
Serew(M3-0, BXAB) » ¢ o o o anu s R e - e v v v 1
,Upper Knife« » ¢« ¢« = o « o o o 4 J:){z ........... 1
SCTEW(M2_0.4XS) ........ .ll:*‘:"; ........... 2
Screw(MI-0,4x10) « - + « & . o . [ o8 A S 1
Serew(M2-0,.4%3.5) « « « + « . . JERP e v o v o v h il 1
Upper Knife Guide » « » = « « ERARIFAR o o0 o o v 1
Clamp Spring « « » s « = = « 4 . BHEEINR e 0 e e 1
Clamp Spring Pressure« « - » + « MBI AR - - . 1

CAREES SRR - - - - ]
AEERGS - 1

Screw(M2-0.4Xx4) - » « - & . .. J12%: 35 9
- Lower Enife Carrier Support Spring FAREBFETH - + « « » 1
Screw(M2-9.4X2) - « + « + « . . J12: 3> g
Supplementary Spring « « « « « - EAREREE AR . - - 0 - - 1
Screw(M4-0.7X12) « « - -+« - . T 1
Trimming Mechanism, C. Set - « - UTH#GRE) - - - - » - - - 1
Looper Thread Pull-off - - - « . A SRiE AR e v o o o 1
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- “UT-A” DEVICE(4) “UT-A"35 0 (4) 30
- “UT-A” DEVICE(4) Ref, Parts ‘ Amt,
“No No Description i A Req.
\? 1 0010073 Regulator- - +» + - « v < o 4 4 [ e 1
- /@f@ ' ) 009973 Screw(M5~0,8X10) + « « + - « - . LR e e v e )
N ] 000658 Wagher « » = + « « « « N 7 R 9
_é 4 000600 Spring Washer- = « - - « < . .. ALY ZT e w0 00
T 5 1060069 MUt = = = * « = o o o « o« o « o & A S 9
‘ 6 0013218 Regulator Supports « - - « « « & VR L— FHffR . - - - 1
7 009937 Wood Serew(g¢3.8X20) - - « - + . b o 3
] 0033939 Hose Band » + - = « « « « . . IR e S
1 g 0010108 Hose Connector( g 8-1/4) - - « - » F—Raz=Fi . oo o 0. 1
10 001028¢ T=Joint «+ = « » « o & = o+ + o . THREE « + v« o 0 v 4 v vt 1
11 3201035 Presser Feot Lifter Cylinder, C. Set #=ifisfi Y YEGFH) - -1
12 0033104 Cylinder Stop Collar + « + « v v VYL HFRpoART— . . -1
18 . 005550 Serew(11/64-40%13.58) « » + « - R« e oo v ooy 1
- 14 6014120 Rubber Cushion « - « « « « « « & b7 e R SN 1
: 15 1091050 Presser Foot Lifter Cylinder + - #ciB5v Us . « o v . . 1
' 16 3201037 Cylinder Rod Chipe + « « + « « « LUV HF OO RFFuFe v . 1
' 17 3201036 " Cylinder Bracket + + = « « « MR NS4l n = R |
: 18 120013 Screw(M6-1X15) + « = + « « « 4 . g7 - L IR
H i9 000425 Washer ------------- D-y-“/-\, = s e d s 4 s e e . 9
i 20 0010057 Elbow Comnector« » « + + » « « - TARGEF e e 5
i 21 0010343 Electromagnetic Valve, C. Set (UT-A2) EHf(H) » » » - » .« - 1
- 22 1090012 Manifold. « « = « « « v o o+ . . R4 7 IR DR B
23 009880 Wood Screw(¢p4.5Xx40) « » « « « RKED - 000 o b s e 2
2 0010143 Sileager « « » « ¢« v v v v . FAbte o o000 . S 2
25 0010263 Connector (¢ 6-PT1/8) - - - « + « TORZH « o v a0 0. R |
2% 0010119 Seal Pluge « « » = » « « & e RATTLHH e s -3
27-1 1030011 Electromagnetic Valve(UT-A2) - - EBEFE . - - + « « « « . . .o 3
27-2 1090011 » 7 (UT-A2/AS3) 7 + « o e - .. “ ey
28-1 0010254 Speed Controller (GT-A2) - - « » AP—Fuy ha—5+ « « + ]
28-2 0010254 ¥ (UT-A2/A53) - - ” voeve o3
29 0010868 Cord{R) « + « « » ¢ ¢+ s o o« IR - v e e el
10 t010860 Cord(B) + « = v v v v o o v« 4, IR 1
31 0010261 Vinyl Tube(6Xdmm) - - + « « « . [ty (P
32 0010260 Vinyl Tube(4X2 5mm) - » = + - - Bo— s e o e e e e
33 1090100 Electromagnetic Valve, C. Set (UT-A2/AS3)EERESP(E) - - - - « 1
34 1090013 Manifolde « « ¢ v v v v v oo v =S 7 R 1
35 1200003 Cord(C) = = = « v o v v e v v v e L) e v e e e e e 1
() Eo—-AA PHEXOBRRARLESPBHLET SN,
Note : As for Vinyl Tube, your order must be accompanied with No. and length,
(E) Ref. No.330EHREA GEME. “UT-A2/ASY'H @b T3t — U DB, b 3tic
FMRALET, .
Note : The Electromagnectiec Valve, Complete Set of Ref. No.33 is for “UT-A2/AS3”
and is to be used together with related parts on page 31,
P |
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A53" DEVICE

SS”

“AS3” DEVICE . Ref.

Parts
Na
0010073
0013218
009973
000669
000600
000009
006905
0033339
0010108
0010078

8010260

1090010
0010120
0010055
0010119

. 0070254

009937
1694000
000623
0010048

000426
0010019
0010258
0011709
0011341
0011340
0010565
0010564

000538

000644

000023
0092232

006910
0011943
0011944
0011945
0011946

Bescriptian |- SN -1
Regulator = « = « « « + = « « + . PXalb—& . - o 0.
Regulater Support - « - + « + « « Lo L—FEifHE - -
Screw(M5—0.810) - « -« - - 4 ERT -
Washer « « « « + o o v o 0 v . Tird s « 0 o o o s '
Spring Washer- - +» » v o v o o RPNV P Ty -
Nut = = » = = 2 & + ¢ = ¢« ¢ o « o F }\ ........
Wood Serew(¢h IX20) « - » « ¢ o oREP - - v v 0 o .
Hose Band(1/4inch) +» ¢ « « + « TR R 0 o v
JOARE * « » =+ s 4 = s 0 0 0 .. TRTE e
Joint s = = = ¢ « 0 o v 4 v v . RTF e 0 e
Vinyl Tube(dx2 5m) - + + « - - Eo—sSf e o e
Elgctromagnetic Valve, C. Set - - EBSIFRGR) + » - « » «
Electromagnetic Valve- « « - « » R v - e e
Straight Joint « = » « « « - . - AM—hEFE. - - .
Seal Plug» « =+ « ¢ v v v v u AVTFIGY 0o
Speed Controller(SPC4-1/8) « - - AVP—Fartu—5. .
Wood Screw(¢ 3, 8X20) + « « - - - ARD - v e
Joint = « ¢ & = ¢ o 6 o @ 0 . .. ﬁ$ .........

Gasket « -« =

Air Cylinder (MS-16ND-45) - - - -I-‘)’:‘/D_‘/if """

Washer - » ¢ « « « - P R R
L-Connector (~3ULY « « « -« - » - LigER « v o v 0 0 o
Conngctore+ » » = « + « « v o . SF 8 S
Control Box Stay « « « « » « « » BIEE Y ¥ ARTA - »
Contrel Box, Complete Set- - - - NGB GH)Y - - » + «
Control Board- = » = « « + « + « BIBER o v - - -
Knee Switch, Complete Set+ « + - BERA w=F(f) - « - -
Enee Switch- » « « = « = v 4+« BEAALDTF o+ v 0 v
Washer « + « « + + o o & & & 4 a 7 ‘y':‘/.\r ....... .
Spring Washer+ + « - « « « « . . ARV P wiry -
Wing Nut + » = « o o ¢« o v v o F3a ‘?‘f“? | R
Knee Switch Holder - - - - - o BRAL vFRAHE . - -
Wood Screw( g6, 8%x26) - - « « « -« REP v v v 0o e
Power Cord(for 100 Voltage) « « « ERo— F(100VE) » »

" { » 200 I Yoo " (260 #) .« -

" (» 220 » ). " (220 #») - -

” ( » 380 " Yoo - ” (380 ») . «

B b PEHR ORISR L ES 2 RBALETEN,

As for Vinyl Tabe, your order must be accompained with No, and length,

L

"+ .

. s .

- 4 =

EEE I

+« n.
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EXTRA PARTS

- EXTRA PARTS : ' BEEE .32

Ref. Parts . ‘ Amt,
Mo Mo Description i ] Req.
1 0022836 Synchronizer Pogitioning Pin - « yfss FFEL e o v
2 0022837 Synchronizer Cushion + « + + « WY aF Py rrveay -1
3 007610 Screw(M4-0.7X10) « » o+ o v LpRT ... L L LU Ly
4 0093650 Timing Gauge - « - - « - .« e BARVIF—Y . o
5 0095220 Looper Timing Gauge - - « + - IR T aTl PRy St
6 3100490 Timing Gauge = + + + » « « « . CHALITHFT .
T 3200242 Chain Guide - » = v v o v o v v o @R oo L]
] 110009 Screw(M4-0,7x8) - - . . - R | T TP
g 000541 Washer--.-'. ..... "'9""}?‘/’"?"""""'2
10 1090161 Electromagnetic Valve, C. Set- « SERERGE) - + + » = =+ » 1
11 0610120 Electromagnetic Valve- + » « « @R - -+ v+ o 4 v . o]
12 009937 - Wood Serew(93.8X20) « « « + v oRET -+ v oo oL .9
13 6010263 Connector($6~PT1/B) =« = « + o v 2RI F+ = v o v v v o]
14 0010143 Silemcer « « = v v o e v e AL e e, Ly
15 0016119 Seal Plugs + « « + v vv v W RATTFSFH e, L
186 0010254 Speed Controller(SPCA-1/ AE—FRavbp—o ... .

() Ref. No. 100EREH (M) ik, SIBMASETCT. .
ERALHADH B~ 2HEAL T BHEIK. TOEHE
MR TEET, ) ) :
Note : Electromagnetic Valve, Complete Set is for Dust Suction Ripe :
(In case of using motor with treadling output, -the air cohsumption is saved by
using this Electromagnetic Valve, Complete Set.) :




HREAD STAND § SUPPORTING BOARD RUBEROTriF 33

ef, Parts Amt,
1-1 “No Na Deseription i # Req,
-2 1-1 0099056 Thread Stand, Cnmplete Set(5 Spools Type) srd (JE) (5R4M) - - 1
1-2 0099048 " ” (6 Spoels Type) » o (GEER) + - 1

2 0099057 Column Cap + + « » + o+ « v ¢« “aTFARPY S+ - - - & . 0 9
] 0099058 Column Pipe(Upper) « » = = - « + 3T AL (L) - |
& 0099060 Thread Hanger{3 Spools Type) - ;w; [N (ax%m) <1
5 0099059 Thread Hanger{2 Spools Type} - y (%A - -1
6 000147 SCTEF* » © ¢ *  « « ¢$V7......_....5
7 000348 Washer « « = « » ¢ o v v v v v C DT e i s a g
"8 0093061 Column Pipe Connectors = « » - - = VA G = SR |
9 000149 SCIEW e » « » « = « = =« C e ERT e e e e e
0 000159 Nute - - - - e e e S T .9
11 0099062 Thread Guide Holder- = « « « « « REBEREKEALF - « « -+« 1
12 L T T 4 4 % e 2 e s e % s s e % s s A e v e oa
13 = o v 4 b s 6 4 m e e e e e e et e e e e e e e e
14 0039063 Column Pipe(Lower) + « « » = « - SFASRLT(TF)e = = v v 1
15 000154 Washer » + ¢ = « ¢ ¢ o o « o 4 & Teolrdg o v 0 v o v o 0 )
1§ 000153 Nots = ¢ o o 0o o RS a0 S T, v
17 6099030 Thread Guide Bar + « » « = « o - RENETH. -+« - . .1
13 0099031 Thread Guide Bar Bracket - « = < HT0EEA « + -+ ¢+ o v & & 1
19 0099064 Thread Guide = » « « « « « « « B IR TR |
20 003632 Screw(1/4-40X10) « « = » o o v R T . o 0. ves e}
21 0099065 Spool Cushien=« + = » + s ¢ s o s RF—L P wirgire « + ¢ 4§
22 0099066 Spool Pim= = + ¢+ ¢ ¢+ v o o 4 AP fll s« = 2 o s v o . §
23 000157 " Spring Washer+ » = + -+« + « L RFULFT e - « - . 5
24 9099067 Speol Mat e » « » = = - 0 b o 0. i ey - B N 5
25 0099068 Spocl Seat Disce « + » o = v o wFEHIE s+ o 4 o 0 0 0. .. 5
26 0083069 Spool Helder Stay- « « = « « » + AF—FRAFEL - -« -« 1
27 000158 Screw= =+ » = « o . CEEEERE SRR - - e e e e e e 1
28 000159 Wood Screw - - - - - - R - 3 L -1
29 0099070 Spool Holder(3 Spools Type) » - « RP—AFAF (RLHE - -1
30 - 0099071 Spool Holder(2 Spools type) « « « R —FNF (WAL + -1
31 - 0063031 Belt Cover « » = + ¢ « « o« v - AR e e 1
3l 110028 Screw(M6~1X46) « « « « « + « - - B o 3 IR
33 3100008 Supporting Board + + « + o & o JIHHTEHE . o 0 0 0 .. .. 2
- 34 180009 Setting Screw(M6-1X16) « « - - .- 85 g S AN IR |
35 0063009 0il Reservoir Rubber Cushion + « X AJfE- - -« - -« IR EEY |
16 000070 Hanging Nut - = = = « - = = « - . BYFY by
37 009858 Hanging Bolt(M8-1,25XT75) « « » - WO Wb « ¢ < v v o v v o 4
38 000429 Washer « » « « + o0 o = 0 o o & a7 S + 8
39 0020064 Supporting Board Rubher Cushion « S 3ETREE + + « « » BEEEY |
40 0063010 Supperting Board Rubber Cushion(Lower) A iRT LABE(T) « « + 4
41 000016 R I IS 2 I |
42 180008 Setting Screw(MB-1X63) + « « « ‘ERfFHFFY + ¢+ =+ v« 4
43 000523 Washer = ="« » + o o v 0 o w0 o e A 8
44 000667 Spring Washer« + ¢ + « o ¢ « & -Z‘?’)/&"J‘/Vﬂ’- «ee g

45 000011 Nat e o » o o o o v v o o v v o A R 4
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Main Parts | Needle Presser | Stitch Differen Main Looper VeSS ) ) LNDEX _PAGE 1
. Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight
' _No. No. No. (g) No. . No. No. (g) No. No. No. (g)
000644 27 19

000644 31 30

000851 2 117

000651 3 38

000652 12 12

Foot, tial
Clamp C. Set Plate Feed Dog | Feed Dog

000002 25 41
000002 27 23
000005 2 43
000009 21 .24
000009 30 5

000426 21 25
000426 31 21
000428 22 21
000429 22 31
000429 26 4

gk | A=) | #E Hi Y ®’EY Ar—r%

Models 000008 31 6 000429 33 38 000667 33 44
000010 4 29 000443 22 13 000669 10 43
VC3611-040L-D 0693352 | 3117076 | 3118021 | 311%020 | 3119621 3109300 000010 10 48 000445 3 3 000668 21 13
— 000011 26 10 000463 5 26 000669 30 3
G48L-D 1093353 | 3117078 | 3114022 " " r 000011 33 45 000487 19 31 000668 31 4
056L-D 2009101 | 3117080 | 3118023 " » " 000012 25 42 000492 18 32 000676 26 9
000014 2 38 000505 10 41 000690 8 20
144L-D 3099104 | 3097052 | 3098044 ” n 7 000014 27 24 000505 23 39 000690 19 28
: 4= 000016 26 5 000505 27 43 000690. 23 32
. 156L-D | 3009101 13117088 | 3118023 " u u 000016 33 41 000528 12 23 000690 27 36
" - : _ - ‘ ' _ N 000023 31 31 000528 15 10 000723 11 18
36545P-040L-D 0093352 3117094 } 3118021 " . ”_ oo 000070 28 3 000528 26 11 _ 000726, 1 34
0481-D 0093352 | 2117092 | 311809¢ 'y » " 000070 33 36 000528 33 43 000730. 5 19
000140 24 4 000530 17 33 000730 12 32
056L-D 3009101 3117090 | 3118023 " " ”n 000145 18 15 000531 5 40 000740- 9 48
000145 22 7 000531 25 53 000750: 11 43
3711"‘148]"]} 0093356 3117122 3118024 " n I 000145 24 20 000532 3 26 000755 12 27
_ y PYTY 000145 28 22 000532 6 34 000979 17 3.
1561-D 0093357 | 3117124 | 3118025 ) o r r 000147 33 6 000532 16 18 000779 18 35
000148 33 7 000532 27 20 000779 19 22
000149 33 9 000535 2 49 000924 1 18
000152 83 10 000535 21 16 000926 & 17
000989 6 4

000154 83 15
000157 33 23 000538 18 41 001093 3 47
000158 33 27 000538 18 3 001107 5 14
000159 33 28 000538 21 3 001107 10 30
000177 3 5 000538 31 29 001170 23 35
000177 16 4 000541 16 18 001170 27 39
000177 20 20 000541 32 9 001174 6 21

000199 11 40
000234 14 3
000304 & 18
000306 17 21
000306 18 18
000306 26 13 .
000321 7 21
000327 8 42
000327 20 6
000327 21 39
000334 4 31
000334 19 4
000340 19 17
000360 16 31
000389 28 5
000397 5 17
000397 11 47
T 000417 % B
000419 14 45
000425 30 19

000547 4 30
000548 7 4
000565 6 27
000567 14 37

. 000588 21 21
000588 26 12
000597 24 6
000598 24 5

000600 6 31
000600 10 44
000600 30 4
000800 31 5
000818 17 20
000613 19 29
000623 31 19
000629 2 55
000637 7 33
000637 9 40
000644 2 50
000644 21 17

001174 17 16
0601186 8 15
001186 20 2
001186 21 35
001208 23 256
001208 27 29
001227 24 18
001228 8 45
001228 20 9
001228 21 42
001230 4 26
001457 24 22
001457 28 24
001459 8 13
001459 22 26
001459 23 27
001459 27 31
001818 16 28
001900 T -9 -
00190¢ 16 21

! i
i I
I !
I I
I I
I !
I i
t }
! |
} I
I !
I I
I I
I I
I I
I |
! I
| i
f i
I I
I I
I !
} [
i 1
I !
I I
I I

L I I

000153 33 16 | 000538 2 46
i 000538 3 36 !
| |
I |
I i
I I
I I
! |
; {
I I
I I
| {
I i
I I
I I
I |
§ {
I I
I I
i I
| |
| I
I I
I I
I I
L i
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Parts Page Ref. Weight! Parts Page Ref. Weightl Parts Page Ref. Weight

'z Parts Page Ref. Weight!| Parts Page Ref. Weight!| Parts Page Ref. Weight

No. No. No. (=) No. No. _No. {g) No. No. No. (g) " No. No. No.: (g} Na. Ne. HNo. (2) K N
001900 20 14 006475 22 9. 0010055 31 14 00141206 30 14 . @ - 2 S 005§507 ve 1§°' ()
006905 31 7 0010057 28 S

0036133 24 19 0083607 28 14

3
0010057 30 20
0010073 ° 30 1
0010073 31 1
0010078 31 10
0010108 30 ¢
0010108 31 9
0010119 30 26
0010119 31 15
0010119 32 135
0010120 31 13,
0010120 32 11
0010143 28" 4
0010143 30 24
0010143. 32 14
0010254 30 28-1
0010254 - 30 28-2
0010254 31 16
0010254 32 16
0010268 31 23
0010260 13 11
0010260 30 32
0010260 31 11

002043 7 6 006910 31 33
006920 22 22

006921 13 10

0020064 33 39
0020119 3 24
0020119 16 13
0020137 1 31
0020143 1 28
0020144 1 29
0020350 10 42
00205561 14. 7
0020759 1 &
0020758 2 9

0036138 28 21
0036175 3 44

0063608 24 17
0063808 28 19
0063609 24 15
0063608 28 17
0063610 24 11
0063610 28 13
0083612 23 16

003302 8 43 .
003302 20 7
003302 21 40
003433 8 25
003632 33 20
003638 22 28
003647 7 16
003655 2 24
003657 12 31
003662 * 18 8

0037108 186 29
0037668 14 27
0037669 14 29
0037912 26 21
0037912 27 2

007610 23 7
007610 27 8
007610 32 3
007621 .18 19

0064045 26 14
0064046 26 15
0064047 26 18
0064173 22 8

009142 711
009220 22 5
009508 24 28
009508 28 30
009526 14 42
009526 15 23
009604 .8 23
009604, 15 13
009694 17 &
009604 21 20
009730 18 45
009736 11 28
009736 13 4 -

0860056 18 10
0060057 6 14
0060109 17 17
0060142 8 9
0060175 4 27

0021010 14 49

004124 14 36
004126 14 38
004182 2 42
004312 6 23
0043563 3 27
004353 14 10
004353 16 15
004358 2 51
(04358 7 -2

0022836 23 18
0022836 27 14
0022836 32 i
0022837 23 19
0022837 27 15
0022837 32 2

0065233 21 15
0065263 22 24-1
0065258 22 20
0065275 2 38
0065340 T 1
0065366 & 40
0065366 20 4
0065366 21 37

0063009 33 35
0063010 33 40
0063031 33 31
0063044 7 3
0063051 15 19

0030291 4 4 0063053 15 20

0030711 14 41 0063055 16 23 0065372 8 4
004358 8 35 0098744 27 22 0010261 13 15 . 0063056 15 21 0065373 23 1
004358 21 18 009747 27 18 0010261 ° 30 31 0065373 27 1
004358 23 3 009753 19 21 0010263 30 25 0031015 22 15 0063074 16 27 0085374 19 8
004358 27 4 : 0031111 3 & 9
3 0010289 30 10 0031111 16 .5 0063076 27 27 0065376 19 11
004440 9 38 009835 16 6 0010340 28 3 0031111 20 21 0063079 8 12 0065381 13 1
004440 19 2 009835 20 22 0010343 30 21 0031831 14 23 0063083 g8 19 0065389 g 32
004441 8 8. 009853 22 16 0010564 31 28 ) 0063084 8 21 0065385 17 11
004591 8 32 009853 26 19 0010665 31 27 0032425 3 45 0063087 8 5 0065398 17 8
: . 009858 33 37 0010841 25 40 0032426 3 46 0063096 6 33 0065400 17 15
0050498 10 45 009865 26 6 0010868 30 29 0032646 15 12 0063104 3 28 0065401 17 18
005071 6 20 .:. 009877 22 36 0010869 30 30 0032719 22 25 0063138 12 28 0065402 17 19
005071 9 35 009880 30 23 : 0032786 26 20 0063216 14 17 0065402 19 15
005076 1 32 009931 19 18- 0011340 31 26 0032799 10 3 0063217 14 16 0065404 19 26
005431 3 35 009936 22 32 0011341 31 25 0032853 11 28 0063234 14 18 00654056 18 23
005542 8 3% 009937 30 7 0011709 31 24 0032921 17 22 0063235 14 19 0065407 19 13

005550 28 8.
045550 30 13
005650 6 32
005650 19 14
005650 24 8
005650 28 10

009937 31 17
009937 32 12
009947 22 37
009955 22 12
009970 26 9
009273 .30 2
009973 31 3
009880 22 10
009984 24 16

0011733 26 8
0011801 24 2

0011802 24 1

0011923 31 34-1
0011944 31 34-2
0011945 31 34-3
0011946 31 34-4

0063251 14 g
0063280 8 16
0063280 20 3
0063280 21 38
0063282 g8 41
Q063282 20 5
0063282 21 38
0063469 22 6
00635156 23 31

0065414 18 13
0065415 18 29
0065417 18 23
0065418 18 . 28
0065420 18 18
0065421 18 14
0065422 18 29-1
0065431 18 40
0065435 18 42

0033024 .2 20
0033024 23 30,
0033024 26 17
0033024 27 34
0033104 28 .7
0033104 30 12
0033939 30 8
0035939 31 &

006004 4 28

006038 8 18 0012480 13 8

006038 19 12 009984 28 18 00635156 27 35

|
1
t
|
I
H
|
|
|
i
|
|
!
!
|
|
I
i
|
1
i
t
i
|
|
. !
0031014 22 14 | 0063057 15 22
|
I
t
[
|
|
|
1
1
|
|
|
|
|
1
H
i
|
|
|
|
|
1
| 0065436 18 43
|
I
1
|
|

| i
| | :
| | |
[ | |
| 1 ]
| | ]
i !
| | :
| | i
I | i
{ | |
| | |
| | |
§ |
[ } J
| i H
| | |
| | |
1 | |
| | |
| ! |
| | |
| | 1
! | |
{ I |
| i |
| | |
1 | . 1
I 009784 4 24 I 0010283 32 13 0063076 23 23 | 0065375 19
004440 8 -6 I 009835 3 ki | |
: 1 I i
! | !
i | |
| | |
[ i |
| I |
| i !
| H 1
I | I
| { 1
i | |
] | |
! | 1
I | |
I | {
| | i
| ! |
| | i
| | |
1 t |
H | I
| | i
| i |
| H i
! | |
| I |

006075 19 6 005985 23 14 0013218 30 6 0034117 19 27 0063548 4 5 0065437 18 44- .
© p06212 10 g Co 0013218 31 2 0034979 19 5 0063579 24 3 00653452 14 20
006233 1 39 0010017 7 28 0013648 13 9 : 0063586 23 13 0065453 14 .1 .
006270 18 - 8 0010019 31 22 0035301 26 16 - 0063606 24 14 " 0065461 18 31-1
0010048 31 20 0014120 28 6 0035813 16 30 0063606 28 15 0065468 18 29-3

006411 19 16
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Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight ti: Parts Page Ref.:Weighikwrparts :Page Ref. Weight{ Parts Page Ref. Weight

No. No. No. (g) No. No. No. () Nog., No. No. () No. No. No. . (g I. _No. ‘No.._  No. {(g) No. No. No. (g)
. 0065469 18 31-3 0093184 7 5 0094577 12 15 : sis 177110023 29 28 120013 30 18
: 0093186 7 22 0094604 4 6 110002 2 39 110024 25 24 120015 8- 26
0066560 8 33 0093201 4 10 0094664 21 19 110002 5 25 110024 29 24 120016 1 36
0066561 8 34 - 0093212 7 19 L 110002 25 22 110025 25 25 120017 g 27
0066735 18 29-4 0093213 7 20 0095027 19 10 1100062 28 20 . 110025 ‘29 25 120018 13 2.
0066736 18 31-4 0093214 7 16 0095061 18 20 110002 29 22 110026 . 5 35 120019 17 2.
0066737 18 29-5 0093215 7 14 - 0095065 18 26 110004 6 35 110027 5 29 .
0066738 18 31~5 4093303 10 25 0095066 18 22 110004 11 12 110028 33 32 130002 2 35
: 0093362 i 7-1 0085168 6 22 110004 24 13 110030 :25 6 130002 10 36
0067023 22 27 0093353 7 -2 0095170 6 19 110004 28 15 110030 29 6 130002 18 39
0067025 22 35 0083356 20 13-1 0085214 6 7 110005 9 15 110031 - 2 33 130003 2 6
0067031 21 22 0093357 20 13-2 0095220 32 5 110007 25 51 © 110031 a2 3 130003 3 42
0067101 23 22 0093365 16 20 00953384 23 34 110008 2 44 110031 14 12 130003 25 13
0067101 27 26 008338% 11 45 0095334 27 38 110008 13 6 . 110031 15 26 130003 29 13

0095336 24 29
0095336 28 31
0095388 24 21
0095288 28 23
0095389 24 23
0085388 28 25

0067111 19 30-1
0067126 19 . 7
0067140 22 24-2

0093479 8 24
0093480 8 10
0093483 8 7
0093487 8 17
0093491 g 22
0083491 24 27
0083491 28 29
0093499 23 2
0093499 27 3

110008 25 -18
110008 2¢ 18
110009 2 47
110009 3 37
110009 5 10-
110008 . 6 12 -
110009 7 34
110009 10, 16
110009 14 35

110031 25 36
110031 29 36
110034 25 34
110034 29 34
110035 11 37
110035 21 28
110036 11 7
110038 9 4
110039 12 9

130004 10 40
130006 11 15
130005 25 32
130005 29 32
0068011 1 130067 21 33
- 0077179 8 2

4

g - 150000 5 23
0077270 8 1

4

T

15000t 10 34
160001 18 .37

0096355 28 g

0077322 16 0096357 27 21

0077410 24 0093507 8 30 0096358 27 17 110009 15 7 110041 :1 20
0093508 8 31 . 110009 16 11 110041 "2 18 160000 1 15
‘0090068 3 39 0093509 8 29 0099030 33 17 110009 18 4 110641 5 42 160000 5 21
0690071 3 4 0093517 3 32 0099031 33 18 110009 21 4 110041 12 29 160000 12 14
3 34 0099048 33 -2 2 31
‘008007 20 19 0093526 3 33 00990566 33 =8 110009 25 20 110043 12 ] 160001 5 31
00380620 8 2 0093528 3 2 110009 27 10 110045 1 2 160001 9 18
0090620 18 7 0093528 16 14 0099058 33 3 110009 29 20 110046 12 8 160001 14 5
0090801 8 36 © 0083545 8 38 00990669 33 5 110009 32 g 110048 1 13 160001 17 23
0090847 3 11 - 0093556 3 14 0099060 33 4 110010 7 24 110059 |7 iz 160001 18 9
0030807 16 9 = 00983611 8 11~ 0099061 33 8 110011 2@ 12 110072 11 21 160002 10 4
0090807 20 25 " 0093690 32 4 Q099062 33 11 110012 1 22 110100 '3 23 160002 28 27
0090812 3 g 0093863 3 1 0099063 33 14 110012 2 22 110101 .3 20 160003 9 31
0090812 16 7 0093863 16 1 0099064 33 18 110012 14 2 110101 9 9 160603 11 2
0090812 20 23 - - 0093863 20 17 0099065 33 21. 110012 21 9 ) 160003 156 3
0090814 3 g 0098864 -1 "9:7 - 0099066 33 22 . 110012 23 15 120001 12 17 160003 17 30
oo908i4 20 18" 0093864 2 T 0099067 33 24 110012 27 13 120001 23 5 160003 24 25
0090824 8 38 2 e 0099068 33 25 110013 1 30 120001 27 6 160004 5 13
0080847 3 3 0094201 1 21 0099069 33 26 110013 -2 12 120006 18 34 160004 6 16

120007 25 44
120008 17 a2
‘120008 ‘2 2
120009 10 18
120011 9 42
120012 17 14
120012 18 2
120013 6 25

0099070 33 28
0099071 ° 33 30

110013 3 13
110013 T 27
110013 12 2t
110013 23 41
110014 23 38
110014 27 42
110016 2 27
110019 9 24

160004 11 49
160005 5 2
160005 6 2
1600056 18 25.
160006 11 42
160007 .2 56
160007 5 3
160007 6 3.

0094201 2 340
0094261 21 16°
0094387 23 26
0094387 7 44
0094396 23 33
0094390 #7 37
0094396 23 29
0094396 27 33

0090856 3 10
0090856 - 16 8
0090856 20 24
0030918 14 44
0090930 14 25 -

1006001 2 25
100001 24 33
100001 28 35
100002 9 28

100003 5 33

|
|
| |
| |
| I
| t
i |
1 |
| i
| !
| |
| i
i |
| |
| i
| t
i |
i |
i |
| |
| i
| H
| |
1 |
| |
| |
| {
| : |
110009 23 9 i 110043 2 53 | 160001
i 1
| [
| |
| |
| |
! |
| |
| I
| !
| i
| H
| |
| t
| |
| |
| |
i |
H |
H |
| i
0092232 31 3% : :
| |
| |
i |
| i
| 1

| |
| |
| i
I I
| |
| |
i i
i i
| |
| |
| |
| |
| |
I |
i i
| i
| |
| |
| |
| |
t i
| 1
| |
1 |
i |
| !
| |
i |
0090071 16 3 I 0083521
| 1
1 2% I 0099057 33
i I
| |
[ |
| I
| |
| i
| 1
! !
| |
| i
] 1
i !
! i
| I
| ]
| [
| t
| |
1 |
I |
| |
| |
| |
| |
I |

0093089 5 4 0094433 23 24 100003 12 24 -110020 -9 .2 120013 12 11 160007 9 7
0093090 5 6 0084433 27 28 100003 156 11 1110021 11 25 120013 14 43 160007 10
0083090 6 5 0094491 23 17 1000056 10 47 10022 1@ -4 120013 15 15 160007 11
0093154 6 15 00944981 27 12 100006 25 9 10023 11 22 120013 24 10 - 160007 15
0093179 T 23 100006 29 9 04023 25 26

0094566 15 6 - 120013 28 12 160607 17
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Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight Parts Page ‘Ref. Weightl . Parts . Page Ref. Weight| Parts Page Ref. Weight

No. Ng. No. (g) | _No. No. No. (g} | _No. No. Na. (g} No. No. [+ _No. No. No. {(g) | _No, No. Ng, (=)
160007 19 24 1 340003 10 22 | 3100030 2 26 3100141 9 I 3160216 10 5 ! 3100328 t4 40
160007 22 33 1 340004 5 36 1 3100040 1 11 3100142 9 | 3100217 10 1 | 3100329 14 15
160008 5 32 I 340008 9 10 I 3100041 1 12 3100143 9 I 3100218 11 48 I 3100330 14 48
] I 3100042 1 14 3100144 9 | 3100219 311 48 | 3100331 14 32
170001 2 29 I 350006 13 14 I 3100043 1 18 3100145 9 I 3100221 11 30 1 3100332 14 28
170002 1 25 I . t 3100044 1 17 3100146 9 t 3100222 11 31 | 3100334 14 34
1700063 5 45 I 390067 2 57 I 31000486 1 23 3100147 2 | 3100224 11 33 I 3100335 14 24
170004 3 18 I 390068 2 58 1 3100050 2 18 3100149 9 I 3100225 11 27 ! 3100336 14 26
170005 25 2 I 390069 1 ] | 3100051 2 19 31001560 Q9 | 3100226 11 36 P 3100342 14 30
170005 28 2 I 380072 1 10 I 3100053 2 21 3100161 9 b 3100227 1t 29 | 3100343 14 33
170006 25 15 I i 3100060 14 11 3100152 9 I 3100231 11 32 | 3100344 14 47
170006 29 15 i 1090010 31 12 | 3100061 14 13 3100153 9 | 3100235 10 37 I 3100346 14 14
170007 = 25 46 I 1090011 30 27-1 I 3100070 2 13- 3100154 9 I 3100241 11 5 ! 3100346 14 9
170008 19 32 I 1090011 30 27-2 ! 3160074 3 12 3100155 9 b 3100242 11 3 I 3100349 14 46
170009 23 10 b 1090012 30 22 I 3100075 3 9 3100156 9 | 3100243 11 1 I 3100350, 14 4
170009 27 11 | -1080013 30 34 I 3100076 .3 18 3100157 9 | 3100245 11 9 ! 3100353 14 2]
| 1090100 30 33 I 3100078 6 30 3100158 ] I 3100246 11 - I 3100355 9. 36
180005 2 32 11090101 32 10 I 3100081 16 28 3100159 9 I 3100250 7 31 [ 3100356 14 39
180006 24 30 [ I 3100082 3 22 3100160 9 1 31060253 7 29 I 3100367 14, 22
180006 28 32 I 1091002 28 1 I 3100083 3 21 3100161 9 I 31002564 7 26 - I 3100358 14 31
© 180008 - 33 42 I 1091050 30 15 i 3100084 3 17 3100162 9 I 3100258 7 25 I 3100381 3 30
180009 33 34 1 : P 3100085 3 16 jtoois2. i1 I 3100260 5--37 I 3100382 3 29
! 1094000 31 18 I 3100086 16 2 3100183 11 I 3100261 5 38 I 3100410 9 8
180004 10 48 I 1094002 13 12 I 3100087 3. 43 3100184 11 b 3100262 5 30 I 3100440 3 41
190005 2 23 ! I 3100088 3 156 3100185 11 i 3100263 5 24 I 3100490 32 6
190006 25 8 I 1098012 13 13 | 3100030 4 12 3100186 11 I 3100264 5 27 t 3100500 25 18
190006 29 -] | ‘b 3100091 4 13 3100187 11 | 3100266 5 28 t 3100500 29 16
180007 17 31 I 1200003 30 35 I 3100092 4 19 3100188 11 I 3100266 5 39 | 310050F 25 7
190008 24 34 | I 3100093 4. 20 3100185 10 I 3100267 5 34 I 3100501 28 7
190008 28 36 1 2100265 2 54 | 3100094 4 14 3100190 10 | 3100268 5 41 | 3100502 26 3
190009 27 16 [ ) | 3100095 4 15 3100191 10 | 3100269 5 44 I 3100502 29 3
180056 21 g I 3009101 7 7-3 | 3100098 4 16 3160192 10 I 3100270 5 43 I 3100503 25 10
. | I 3100087 -4 17 3100182 17 1 2100272 5 46 I 3100503 29 19
260000 6 18 | 3010022 18 21 I 3100098 4 11 3100183 10 ¢ 3100280 B 1 I 3100504 25 11
| i 3100099 4 3 3100194 10 i 3100281 [ 8 | 3100504 23 11
300000 9 25 I 3097052 20 10 ! 3100100 16 22 3100195 10 I 3100282 6 9 I 3100505 25 12
300006 10 15 | I 3100103 10 23 3100196 10 I 3100283 6 10 ! 3100505 29 12
300006 15 8 I 3098044 20 12 I 3100104 10 24 3100197 10 | 3100284 6 13 i 3100506 25 1
300100 2 30 I | 3100105 4 21 3100198 10 I 3100285 6 24 i 3100506 29 1
300101 1 24 1 3099104 20 1% | 3100106 4 1 3100200 10 | 3100286 .6 28 I 3100607 25 27
300500 9 18 H I 3100107 4 2 3100201 10 | 3100287 6 29 I 3100507 29 27 -
t 3100004 1 26 I 3100108 4 9 3100202 10 I 3100290 7 18 I 3100508 25 28.
31060086 7 32 [ 31000056 1 27 b 3100120 5 16 3100203 10 I 3100281 717 I 3100508 29 28
310007 7 30 I 3100006 4 18 I 3100121 5 12 3100204 10 I 3100293 7 13 t 3100508 25 29
310017 12 26 I 3100006 17 4 - I 3100122 5 8 3100205 10 I 3100294 8 26 I 3100508 28 29
310026 14 50 1. 3100008 33 33 I 3100123 5 11 3100206 10 I 3100300 15 2 I 3100510 25 30
310027 14 6 I 3100010 1 7 1 3100125 5 22 3100207 10 I 3100301 15 5 I 3100510 29 30
3100639 3 31 I 3100011 1 8 | 3100128 6 20 . 3100208 10 I 3100302 15 1 I 3100511 25 31
I 3100012 1 1 b 3100127 5 9 3100209 10 1.3100303 15 14 | 3100511 29 3%
330001 5 15 ! 3100018 1 3. [ 8100127 6 11 3100210 10 i 3100304 15 18 { 3100512 25 23
330002 9 20 b 31000186 2 11 | 3100128 5 5 ' 8100211 10 | 3100304 15 27 | 3100512 29 23
- | 3100017 2 10 1 3100129 6 6 3100212 11 | 3160305 15 1% I 3100513 25 5 \
340000 1 37 | 3100020 2 4 I 3100130 5 1 . 3100213 11 I 3100307 15 24 . I 3100513 28 .5
340001 9 27 I 3100021 2 5 I 3100132 5 7 00214 11 | 3100309 12 22 I 3100514 25 4
340001 11 13 I 3100022 2 1 i 3100140 9 34 00215 11 I 3100309 15 9. - | 3100514 29 4
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3100515 25 14 3100602 17 24 3110034 12 1

3100615 29 14 3100603 17 27 3110037 12 2

31005616 25 33 3100604 17 6 3110038 12 5

3100516 29 33 31006056 17 12 3110039 12z 19

3100517 25 19 3100607 17 & 3110051 12 16

Parts DPage Ref. We

1ge Ref. Weight!| Parts Page Ref. Weight
No. No. No. La

No, (g) No., No. No. (g}

311902¢ 11 35
3118021 11 34

3120033 13 7

3100517 29 19 3100608 17 13 3110070 2 40 3120114 22 28 -
3100618 25 21 3100609 19 25 3110072 2 41 3120210 22 18
3100518 29 21 3100610 19 20 3110108 2 45 3120241 22 19
3100520 24 24 3100611 18 1 3110109 2 52 3120243 22 30
3100520 28 26 3100612 18 3 3110115 2 48 31202424 22 29
3100521 24 35 3100613 18 5 3110130 22 17 3120245 22 34
3100521 28 37 3100614 19 19 3110150 1 36

3100522 24 32 3100615 18 17 3110160 1 19

3100522 28 34 3100616 18 12 3110161 2 35 a0y 1o T
3100523 24 31 3100617 18 11 3110162 2 3 3200049 16 12
3100623 28 33 3100618 18 24 3110163 2 15

3200063 16 24
3200064 16 25
3200086 12 13
3200242 32 7
3200251 4 22
3200252 4 25

3110169 13 3
31101706 12 10
3110171 13 1
3110172 12 30
3110173 12 25
3110174 12 20
3110180 13 5
3110185 1 38

3100524 24 9
31006524 38 11
3100525 23 8
3100626 a7 9
3100526 23 6
3100626 27 7
3100527 23 37
3100527 27 41
3100528 23 36 3100638 18 30 3110180 21 32
3100528 27 40 3100767 22 1 3110191 21 31

| |
| |
| |
| |
[ |
| 1
[ |
| 1
[ |
! |
| |
| 1
| I
| 1
[ I
| |
| [
t 3100620 18 33
i 1
i I
i |
1 |
| |
| t
| |
| H
| [
3100529 23 21 | 3100768 22 2 1 3110192 21 3¢
| |
| H
| [
| 1
| i
I |
| |
i |
| |
| i
| |
| |
i |
1 |
| I
| |
| |
t |
1 |
1 t
| I
| |
| |
| |
| |
I |
| |
] ]

3100621 18 38
3100622 18 386
3100623 17 28
3100625 17 1
3100826 17 10
3100636 17 34

3100637 19 33 3201035 30 11

3201036 30 17
3201037 30 18

3100629 27 .25 3100769 22 3 3110193 21 29 dseorol 2z 11

3100530 25 38 3100770 22 4 3110194 21 27
3100530 29 38 3110185 21 26
3100531 25 17 3110186 21 1
3100531 29 17 3110187 21 11
3100532 24 26 3110198 21 14
3100532 28 28 3110199 231 2
3100533 23 4 3110200 21 44
3100533 27 5 3110201 21 41
3100535 23 12 '
3100535 23 11
3100541 25 39
3100542 25 45
3100643 25 47
3100544 25 49
3100545 25 50
3100546 25 43
3100547 25 b2
3100548 25 48
3100565 9 3-2
3100560 25 35
3100560 29 35

4109403 1 33

3101200 4 23
3101202 23 40
3101220 19 30-2
3101260 21 23
3101275 23 26
3101275 27 30
3101276 23 28
3101276 27 32
3101300 11 50
3101354 18 28-2
3101355 18 31-2

3117048 21 42
3117068 20 15-~2
3117070 20 15-1
3117076 8 14~1
3117078 8 14-2
3117080 8 14-3
3117084 8 44
3117084 20 8
3117088 20 1 i
3117090 21 34-3
3117092 21 34-2
3117094 21 34-1

3109200 11 6
310920F 11 10-1
3109210 11 10-2
3169300 9 1
3109310 15 25

|
|
|
i
|
1
|
|
|
t
|
H
|
t
|
i
|
i
|
H
H
1
i
|
i
1
{ :
] ;
H
i
l
1
H
|
i
|
|
|
|
1
1
|
|
|
|
t
{
3109930 25 54 :
1
|
|
|
|
|
|

3100585 25 37 3110010 2 28

3100565 29 37 3110012 2 37 3118021 7 - 10-1-
3100570 26 2 3110014 2 14 3118022 7 10-2
3100571 26 1 31106031 12 18 3118023 7 10-3
3100600 17 29 3110032 12 4 3118024 20 16-1
3100601 17 28 3110033 12 7 3118025 20 16-2.




